Parts

Manual

7100

Hydrostatic

I’llltllllﬂll'l'-l]“

s \'lllll\ﬂll:%

*@% ulmmlm!Im.mmnnmnm

uﬂ!ﬂ;@r ],

12 H.P. TRACTQOR
W/TURF TIRES

MFG. NO. 1690473

12 H.P. TRACTOR
W/AGRICULTURAL TIRES

& Copyright 1886 Simphcity Manufasturing, Inc.
All Fiughisgﬁasewed e

Series

14 H.P. TRACTOR

W/ TURF TIRES

MFG. NO. 1630723

14 H.P. TRACTOR
W/AGRICULTURAL TIRES
MFG. NO. 1690747

18 H.P. TRACTQOR
W/TURF TIRES

MFG. NO. 1690569

16 HP. TRACTOR
W/AGRICULTURAL TIRES
MFG. NO. 1690570

17 H.P. TRACTOR
W/TLIRF TIRES

MFG. NO. 1690571

17 HP. TRACTOR
W/AGRICULTURAL TIRES
MFG. NO. 1690572

A8 H.P. TRACTOR
W/TURF TIRES

MFG. NO. 1690638

18 HP. TRACTOR
W/AGRICULTURAL TIRES
MFG. NO. 1690640







Table of Contents

FRAME & FOOTREST GROUP ... ittt 2
FRONT AXLE GROUP ... it e e 4
STEERING GROUP (Early Models) ..............oooiiio s B
STEERING GROUP (Later Models} .............ooooiommm e e 8
ENGINE, EXHAUST & DRIVE SHAFT GROUP {7112 Early Models) ......................... 10
ENGINE, EXHAUST & DRIVE SHAFT GROUP (7112 & 7114 Later Models) .................. 12
ENGINE, EXHAUST & DRIVE SHAFT GROUP (7116 Early Models) ......................... 14
ENGINE, EXHAUST & DRIVE SHAFT GROUP (7116 Later Models) ......................... 16
ENGINE, EXHAUST & DRIVE SHAFT GROUP (7117 & 7119 Early Models) .................. 18
ENGINE, EXHAUST & DRIVE SHAFT GROUP (7117 & 7118 Later Models) .................. 20
CLUTCH & BRAKE GROUP ... .ot ety 22
CLUTCH & BRAKE CONTROL GROUP ... ..... oottt e 24
HYDROSTATIC PUMP GROUP (Early Models) . .............ooeeieeniiir . 26
HYDROSTATIC PUMP GROUP (Later Models) ..............o.oooreeisiii 28
HYDROSTATIC PUMP i e i 30
HYDROSTATIC CONTROL GROUP ... ettt e 34
TRANSMISSION GROUP ... i e 36
PTO CONTROL GROUP .. ... it i 38

LIET LEVER & CABLE GROUP (TT12 & T114) ....virt et e e e 42
HYDRAULIC LIFT GROUP (7116, 7117 & 7119} ... e 44
CONTROL VALVE GROUP (7116, 7117 & 7119} ... ittt e 46
BEVEL GEAR & SIDE PLATE GROUP . ... . .. . 45
DRAW BAR GROUP . e e 50
REAR AXLE & DIFFERENTIAL GROUP ... ... i 52
ELECTRICAL GROUP (7116 Early Models) ..............oooie e 54
ELECTRICAL GROUP (7116 Later Models) ............ooioeoomne 56
ELECTRICAL GROUP (7112, 7114, 7117 & 7119 Early Models) ........ .. ..c..iiiia... 58
ELECTRICAL GROUP (7112, 7114, 7117 & 7119 Later Models) ... .. 60
DASH GROUP ... i e e e e e 62
HOOD & GRILLE GROUP ... e e e 64
SEAT & DECK GROUP ... e e e GG
DEC AL GROUP .. i 68
WHEEL & TIRE GROUP ... et e e e 70
STANDARD HARDWARE TORQUE SPECIFICATIONS ............c.ovvn... Inside Back Cover



Simplicity

Frame & Footrest Group

A=""T24

2
NOTE: See hydrostatic \ \’I
lilt group (page 44) for bearing {Ref. No. 40). @?’

Targue i
40-50 #t. 1bs..

Slep 1
Pogition shaft assy. (Ref. Mo 16} by
aligning laver arm with ¢enter of lift
cable pulley bracket an left hand side
of frame. (See refarence drawing.}

Step #2

Secure shatt assembly in place wisat collar MOTE: Lse slandard hardwvare
{Ref Mo, 17) and zetscrew (Raf Mo 10). Then torque spec. chart unless
install it laver assy. (Ref. Mo, 29) on shafl otherwnye noled.

ssay. (Ref. Mo, 18) with no end play side 1o side.



All Models

Frame & Footrest Group Sfmp’fgffq
Rel. Par
No. Mo Giy. Description
1 1673065 1 FRAME ASSY., w/Bushings(7T112,7114 &

7116 Only}

1671380 1 FRAME ASSY., w/Bushingz (7117 & 7118 Only)
2 gaT212 4 CAPSCREW, Hex Hd., 771674 x 1-1/2
] |E18s 4 LOCKWASHER, 7715
4 217356 & LOCKWASHER, 5718
5 #2133z 2 CAPRCREW, Hax Hd., 5M16-18 x 3/4
G 174662 1 BUSHING
T 920582 4 BOLT, Carriage, 51618 x 374
2 220470 2 MUT, Spead, 5f16-18
9 828734 2 SETSCREW, 5/16-18 x 1/4
10 S28TIG 1 SETSCHEW, 5/16-18 x 3/8
11 1665008 1 FODTREST, LH
12 1665804 1 FQOTREST, AH
13 817378 G NUT, Hex, Full, 51618
14 170975 2 BEARING, Lift Lever
19 157652 2 KEY :
16 1667271 1 SHAFT ASSY., Lift (7116, 7117 & 7119 Only)
1663168 1 SHAFT ASSY., LIit (7112 & 7114 Only)
17 157524 1 ZOLLAR, Set
18 O2ET27 2 SCREW, Hex, Whiz, Flange, 3/8-15 x 1-1/4
19 1653878 1 BEARING, Pivat
20 o28352 2 LOCKMUT, Mex, Flangs, 3/8-15
21 oeIgrT 2 CAFPSCREW, Hex He ., 5/16-18 x 1-3/4
22 818950 1 MUT, Hex, Full, 3/8-16
23 916965 1 LOCKWASHER, 378
24 g17378 1 WASHER, Plain, 3/8
25 157300 1 ARM, Foot Fedal
26 103419 2 BUSHING
27 921133 1 FITTING, Grease
28 1657472 1 FEDAL AS5Y., Faot
29 T 157825 1 LEVER ASEY ., BHH

*Ref. No. 1 includes Red. Nos. 6 & 27 and Lifl Lever Bearing
(See Ael. No. 40 on pages 43 & 45}



_ SEmpﬁnﬂq Front Axle Group

Adjust langth of drag link assy. [Ref, A-tr125
o, 1) by pesltlening end ball joint so
thial front wheels will be in the straight
ahead position when the Hming marks
on the steering pinion and gesr are
aligned.

Hald ball jaint
when tightaning
jam nut.

Torque nut (Ref. Mo, 28] to 80-120 1
Ibs. Lock nut in place alter torquing by

hoiding nut [Ref. No. 28} and tightening
jam nut {Ref. Ko, 20} to 33-50 1L lbs.

\
%é - 132325\9’\?\@ &
oF 5
r - 1 Torque 1o 1319 1. |bs_@/

rain. 12 places). |
0

Apply grease thre ltting (Ref. Na.
__/_J,_- 10} 1o [ubricate spindle bearing

ﬂ\ | .(2 places.
i o
P
/
o -~
cﬁ& -
23 Torque to 13-20 . Ibs.
24 19 [2 places).
Torgue to m-ad fl. Ibs. /
- 12 Apply lithlum grease to bearings

Axle assembly (Rel. No. 19)
must pivot freely aftar assy.

{Ref. Ho. 15) at the time of assy.
ARer asgy. is completa, bearings
must rotata freely without end

play.

Torque selscrews
10-15 4. Ibs. min.

HOTE: Use slandard hardware {2 ptaces).
torque spec. chart unlgss
therwise noted.
1513
16
17

i8



All Models

[ [ J r
Front Axle Group srmpfn.'dy
Ret. Part
MNg. Mo. {aty. Descriplion
1 1565648 1 LINK ASSY., Drag
2 1574599 1 ROD ASSY., Tie
3 921210 2 CAPSCREW, Hex Hd., 3/8-16 x 1
4 917378 2 WASHER, Plain, 3/8
5 154177 2 SPACER
g 167427 2 KEY, Square
i 170838 1 ARM ASSY., Steering
8 108181 3 WASHER
| 154285 4 BUSHING
10 821133 2 FITTING, Grease
11 2208517 2 LOCKNUT, Hex, 3/8-16
12 171774 1 SPINDLE ASSY., LH
13 171375 4 SPACER
14 170168 2 SEAL
15 1544E86 4 CONE, Bearing
16 B28e01 2 SETICREW, 5/16-18 x 5416
17 8021010 2 COLLAR, Set
15 154487 2 CAP, Hub
12 1850553 1 AXLE ASSY,, Front
20 9287 o SETECREW, 5/116-18 x 1/2
21 g30245 1 LOCKNUT, Hex, 1/2-20
22 127618 1 SPAICER
23 18431 2 WASHER, Plair, 1/2
24 827459 1 CAPSCREW, Hex Hd.,, 1/2-13 x 2-1/4
a5 157494 1 SPINDLE ASSY., RH
26 gOE1N2 1 WASHER
27 ZFTa4 1 RING, Retaining
28 930548 1 LOCKNUT, Hex, 1/2-13
28 913734 1 LOGKNUT, Hex, Jam, 1/2-13
30 164272 1 BALL, Joint
a1 919262 1 LOCKNUT, Mex, Jam, 1/2-20

NOTE: See page 70 for Wheel & Tire parts lists.



Bimplicity

Steering Group

Torgua Lo
32 \@"-_ 10 Ft, Lbs.

wrn capscrews {Rel. Mo, 15} {two places] unlil

L
sinimum backtagh |s obtained, then 5
ack by tightening locknuls (Rel, No. 14)

gainst plate (Ref. Mo, 16).

pply anti-s&ira
ompound Lo inside

f bushing (Red. Mo 17)
shafi {Ref. M. &)

i not plated.

arque to
E=35 ft. 1bs.

Torque to
40-B0 ft. 1bs.

Timing marks an pimon (Ref
Mo 24) and bevel gear {Ref.
M. 21}, must be in line. Do not
brush grease on tooth surfaces
of gear or pioien.

A"t 12E

Parte shown in hox are used &n:

163047 - used hafore s/n 1921
1630564 - used bafora s/n 1218
1690570 - used belore s/n 1010
1690571 - used belore &/n 1402
1650572 - wsed belore s/n 1022
18590638 - used balore s/n 1517
1690640 - uzed belore 5/n 1013
1690723 - uzed before s/n 100%

O

=
&
@\5
i\:ﬂ

¥
"~

(52

HNOTE: Lizse slandard hardwa.re
torque spec. chart unless
otherwise noted,



Mig. No. 1650473, 568, 570, 671, 572, 638, 640, 723 (Farly Models)

Steering Group SFmpﬁ'l.'ny
Red. Fart
No. Mo. oy, Description
1 1667108 T WHEEL, Steering
2 335048 1 LOCKNUT, Hex, Flange, 5/16-18
2 821477 1 CAPSCREW, Hex Hd., 5/16-18 x 1-1/4
q 158223 3 WASHER
5 154264 1 RING, Retaining
6 1667621 1 SHAFT, Stearing
i 910224 1 KEY, Woodruff, #6
& 928734 1 SETSCREW, 5/16-18 x 1/4
2 4219566 2 CAFPSCREW, Hex Hd., 3/8-16 x 7/5
10 Q16965 3 LOCKWASHER, 3/8
11 817378 2 WASHER., Plain, 3/3
12 E021010 1 COLLAR, Set
13 21065 1 CAPECREW, Hex Hd., 3/8-16 x 354
14 aA7 I z LOCKMNUT, Hex, Jam, 3/8-16
15 azpds & CAPSCREW, Hex Hd., 3/818 x 1-174
16 171008 1 FLATE, Steering
17 17082 1 BUSHIMNG
13 1668625 1 HOUSING ASSY., Steering
{incl. Ref. Nos. 17 & 22)
14 170960 1 HOUSING, Steering
20 830650 1 LOCKNUT, Hex, Flange, 7/15-14
21 1708987 1 GEAR, Bevel
i) 1542538 2 BEARING, Maedls
23 &145a87 1 FITTING, Grease
24 170948 1 PIMICON, Bevel
25 827793 i E-HING
26 916951 i NUT, Hex, Full, 1/2-13
27 Q16965 1 LOCKWASHER, 1/2
28 4918431 1 WASHER. Flain, 1/2
29 1666204 1 ARM ASSY., Sleering
30 1058051 1 SPACER
31 Q20328 1 CAPSCREW, Hex Hd., 1/2-13 x 1-1/2
a2 117649 1 WASHER, Comprassion
33 223362 1 LOCKMNUT, Hex, Cntr. 5/16-18
34 16577 1 CAP, Steering Wheel
35 16G75674d 1 WASHER, Hex
36 1506342 1 WHEEL, Steering
ar 171020 1 SHAFT, Steering

Partz uzed on pages 6 & 7 are used an following models. See pages 8 & 9 for Iatar models.
Mig. Ne. 1690473 - bafors seral no, 2765

Mig. No. 1690569 - before sedat no. 2822

Mfg. No. 1680571 - before serial no, 2853

Mfg. Neo. 16896638 - before serial no. 2631

Mfg. Nc. 1626723 - belore sarial 2124

Mfy. No. 1580570 - all models

Mfg. Na. 1680572 - all models

Mig. No. 1690640 - all madels



Bimplicity

Steering Group

Torgue to 33

10 Ft. th.-._____‘@g/a rr :

Turn capscrews {Ref, Mo, 15) (lwo maces) unlil
minimum backiash is obrained, then

lock by tightening locknot {(Ref. Mo 14)

mgainst plate {Rel. No_ t6).

Apply anti-zeize
compaund 1o ingide

af boshing (Ref. Mo 17)
If shaft (Ref. No. §)

is not plaled.

Torque to
1318 It. Ins.

Torgue to
7B-3% fi. 1hs.

\
Eﬂ/@

Targue to
4050 1t, 1bs,

Timing marks an ginian [Reaf.
Mo, 24} and bevel gear {Ref.
No. 211, must be in line, Do not
Brush graasa on teoth surfaces
of gear ar ginion,

NOTE; Use standard hardwarse
torque spec. GChart unless
clnerwise noled,



Mig. No. 71680473, 569, 571, 838, 723 {Later Madels)

Steering Group simpli'l.-ily
Ref. Fart
Ne. Wo. Qty. Descriplion
1 16709849 1 WHEEL, Steering
2 S25690 1 BOLT, Hex, 5/16 % 3-1/2
3 919326 2 WASHER, 5/16
4 1857017 1 CAP, Steering Wheel
5 154264 1 RING, Retaining
B 1673008 1 SHAFT, Steering
¥ 910224 1 KEY. Woadrudf, 46
8 B28T34 i SETSCHEW, 5711618« 1/4 -
g 821866 2 CAPSCREW, Hex Hd., 3/3-16 x T/8
0 9165465 3 LOCKWASHER, 348
11 Q17378 2 WASHER, Flain, 3/8
12 8021010 1 COLLAR, Set
13 921865 1 CAPSCHEW, Hex Hd., 3/8-18 x 3/4
14 928731 2 LOCKNUT, Hex, Jam, 3/8-16
15 220415 2 CAPSCHEW, Hex Hd., 3/8-16 x 1-1/4
16 171000 T FLATE, Steering
17 170092 1 BUSHING
18 1668625 1 HOUSING ASSY., Steering {Incl. Rel. Nas. 17 & 22}
19 170960 1 HOUSIMNG ASSY., Stegring
20 930650 1 LOCKNUT, Hex, Flange, 7/16-14
21 170887 1 GEAR, Bevel
22 154258 2 BEARING. Meedle
23 914687 1 FITTING, Gregse
24 170238 1 FINION, Bevel
23 Q2¥res 1 E-RIMNiz
26 916951 1 NMUT, Hex, Full, 1/2-13
27 916966 i LOCKWASHER, 1/2
28 218431 1 WASHER, Plain, 1/2
29 1666204 1 ARM ASSY. Steering
an 105051 1 SPACER
31 20323 1 CAPSCREW, Hax Hd_, 1/2-13 x 1-1/2
g2 o233z 1 LOCKNLUTY, Hex, Cntr. 5/16-18

Partz used on pages 8 & 9 are used un the lellowing. For other models see page &

Mig Ne. 7620473 - used alier seral no. 2767
Mig. Mo 169058% - used aHer sarfal no, 2827
MIg. No. 16590571 - uzed afer serfal ne. 2852
Mfy. No. 1690838 - used alter serial no. 2630
Mrg. No. 1690723 - used alter serigl no. 2123



Bimplicity

Engine, Exhaust & Drive Shaft Group {7112}

A-157

12
-
Install with 1/16 inch
between shield and
enging blower
Ficasing,

install clamp s¢ edge is
flugh with end of muliler
inlet tube.

Install clamp 50 edge is
flush with exhaust elbow
tube Ref. Mo, 31).

After muffler gutlel tube
iz aligrned with the

hels in the side of the
frame, secure mulfler in position.

Tighten seizcrew [Rel. No, 20)
after drive shaft assy. has been
securad to engine flywheel

222 3 adaptor.
1 415
15 2 XDQE
id L MOTE: Usa stangard hardware
23 torgue spec. chart unlfess

otherwlza noted,
96 2 2

10



Mig. No. 1690473 (Early Modeals}

Engins, Exhaust & Drive Shaff Group (7112) SEmpﬁgf’q
Rel, Part
No. Ho. Qty. Description
1 1666838 1 SHIELD, Heat
2 |25003 a SCREW, Hex, Taptite, 1/4-20 x 1/2
3 82373 3 LOCKMNUT, Hex, Jam, 3/8-16
4 15655 3 WASHER
g 171252 1 CAFP, Fue! Tank
& 172744 2 STRAP, Fuel Tank
T 1712330 2 STRAP, Tank
8 1 TANK, Fugl (See Ret. No. 13)
L 1654830 1 BUSHING
10 1664460 1 FTTING
11 154372 b CLAMP, Hose
12 1686276 1 HOSE, Fuel
"13 1666275 1 TANK ASSY., Fuel
14 916950 id MUT, Hex, Full, 3/8-16
15 218965 14 LOCKWASHER, 3/8
16 16E7 407 1 SHIELD
17 821965 2 CAPSCREW, Hex Hd., 3/8-16 x 274
18 1666269 1 CONTHOL, Choke
19 1666266 1 CONTRCL, Throflie
20 024634 1 SETSCHEW, 3/8-24 x 3/5
21 157427 1 KEY, Drive Shaft
2o 137424 1B WASHER, Special
23 173028 z COUPLING
24 1666152 1 SHAFT ASSY., Drive
25 922130 2 CAPSCREW, Hex Hd., 3/8-16 x 2-1/4
26 16586397 2 SPACER
27 220415 G CAPSCREW, Hex Ho., 3/8-18 x 1-1/4
28 917378 4 WASHER, Plain, 3/8
28 221965 4 CAPSCREW, Hex Hd., 3/8-156 x 1-1/2
30 1 ENGINE, 12 HP Kohler
A 1666120 1 ELBOW, Exhaust
a2 172061 2 CLAMP, Mufiler
33 1666059 1 MUFFLER, Exhaust
34 166GR3S 1 STRAP ASSY., Mufiler
35 121124 3 SPACER
36 1666237 1 SUPPCORT, Muffler
ar 833684 1 CAFPSCREW, Hex, Whiz, Flange, 5/16-18 x 1-1/28
28 SOFRET 1 NUT, Hex, Flange, 5/16-18
29 1722684 1 FLANGE, Drive Shaft

*Ael. No. 13 includes Ref. Noa. 8, 8, 10, 11 & 12

NOTE: Parts shown on pages 10 & 11 are used an
Mfg. No. 1690473 helore zerial no. 2086,

1



Simplicity

Engine, Exhaust & Drive Shaft Group (7112 & 7114)

Wsad prior o Rel. Mo,
51, 52 & 53

3
40
26
il ¢ EE%
Apnly VO3 sealant on alf pipe
threads. Install bushing {Retl. No.
261 and tighten halore installing
elbaw (Raf Mo, 29). Tighten elbow
complately, then back off soit faces
the ground. Tighten [ocknut (Red

Mo, 40) betors Instaliing plug
(Rel. Na. 41).

Cioat threads with sealant. Torgue
pipa (Ref. Mo 51) to 180-200 in
Ibz. and lighten locknot (Ref. Na.
52 belora installing pipe cap
{Raf. Mo, 53}

Irlert tukbe.

After mulfler outlel tube is
aligned with tha hole in

the side of the frame, secure
mutflar in position.

Instalf clamp so edga is
flush with and of muoffler

11
12

pe
A \ Install with 1/16 inch

between shield and
\ engina blewer housing.
g\
15 &

' ”}) 18

48 & T

Tighten setzcrew (Ref Mo, 20)
after driva shalt assy. has been
sacured o engine flywhesl
adaplor,

MNOTE: Dse standard hardware
torque spec. chart unless
olherwise noted.



Mig. No. 1690473, 1680723 (Later Models)

Engine, Exhaust & Drive Shalt Group (7112 & 7114 sinlplinﬂq
Ref. Pari
Mo, Mo. Qty. Bescrption _
1 166438 1 SHIELD, Heat
2 925003 2 SCHEW, Hex, Taptite, 1/4-20 x 1/2
3 928731 3 LOCKMNUT, Hex, Jam, 3/18-6
4 156065 3 WASHER
& 171252 1 CAPF, Fuel Tank
i 172744 2 STRAF, Fuegl Tank
T 171330 2 STRAF, Tank
8 1 TANE, Fuel {See Bef. No, 13)
| 1654930 i BUSHING
ELY 1664460 1 FITTING
k| 154372 2 CLAMP, Hose
12 1666272 1 HOSE, Fuel
3 1686271 1 TANK ASEY., Fusl
14 916800 12 MNUT, Hex, Full, 3/8-16
15 16365 16 LOCKWASHER, 378
16 1667407 1 SHIELD
17 821110 2 CAPSCEEW, Hex Hd,, 3/8-18x 1
18 1668269 1 COMTROL, Choke
19 1666266 1 COMTROL, Throttle
20 bRaAG2d 1 SETSCREW, 3/8-24 x 378
21 157427 1 KEY, Drive Shkaft
22 157424 8 WASHER, Spectal
23 173026 1 COUPLING
24 1669042 1 SHAFT ASSY., Drive
25 221872 4 CAPSCREW, Hex Md., 378-18, 2-1/2
26 Ta04239 1 BUSHING, Pipe, 3/4 x 2/8
27 AX415 4 CARPSCREW, Hex Hd., 3/8-18 x 1-1/4
28 817378 4 WaASHER, Plain, 378
29 2213968 4 CAPSCREW, Hex Hd,, 3/B-16 % 1-1/2
30 i ENMGIME, 12 HP Kahler
21 1666120 1 ELBOW, Exhaust
a2 172081 2 CLAMP, Muffler
33 1666059 1 MUFFLER, Exhaust
34 1666832 1 STRAPR ASEY., Muffler
32 121121 3 SPACER
26 1666537 1 SURPFORT, Muffler
37 933689 1 CAFSCREW, Hex, Whiz, Flangse, 5M16-18 x 1-1/2
28 LT 1 MUT, Hex, Whiz, Flange, 5/16-18
258 TTAMTES 1 ELBQW, Fipae, 207, 3/8
1] "E2549 1 LOCKMNLUT, 3/8-13
41 "E01653 1 PLUG, Pipe, 3/8
42 172264 1 FLANGE, Drive Shaft
43 1668637 1 COUPLING, Compression
44 921986 2 CAPECREW, Hex Hd._, 3/8-16 x 3/4
45 17 E440 1 BUSHING
45 927734 1 RBING, Retaining
47 1668040 1 FLATE ASSY., Adaptor
44 1673017 1 CLIF, Control Cable
49 21958 1 CAPSCREW, Flex, 1/4-20x1/2
=20 216964 1 LOCKWASHER, 1/4
21 1573451 1 DRAIN, Qi
22 32851 1 LOCKMNUT, 374
23 BTI0T3 1 CAP, Mex, 374
*Ref. No. 13 includes Ref. Mos. 8,9, 10, 11 (Cty. 1} & 12,
**Usad on models with oil drain albow [Ref. No. 33). NOTE: Parts shown on pages 12 & 13 are uzed on
***{Jsed on models with straight oil drain (Rel. No. 51). Mig. Ne. 15630473 afier serial no. 2085 & =il

Mig. Ne. 1630723,
13



Si'mpll"l.'fly Engine, Exhaust & Drive Shaft Group (7116)

AT1ET

Apply soalant YOI on ﬁipe
threads. Torque pipe nipple
(Ref. Mo, 39) to 1517 ft. |bs.
and tightan locknut (Ref, Mo, 38)
before installing pipe cap

(Ref. Mo. 404,

10

Install with 118 ingh
batweern shield and

Install clamp so edge is 41
#Hlush with end of mufler 40
Inlet tube.

After muffier outlet tube is
aligned with the holg in
the side of the frame,
tighten logknut (Ref, Mo, 54).

Tighten selscrew [Rel. Mo, 22)
alter drive shaft assy. has been

2 27 2::.::2!: {v engine flywhoot
12 \@ -
137 \;%\ ‘?‘ﬁ@
12 R
\\E\@@ 95 13 28
79 25 WOTE: L'se standzrd hardware

torgue spec. chart unless
otherwise noted.

i4



Mig. No. 1690569, 1680570 (Early Models)

Engine, Exhaust & Orive Shaft Group (7116}

Bimplicity

Ref. Part
MNo. Nao. Qiy. Description
1 825003 2 SCREW, Hex, Taptite, 1/4-20 x 1/2
2 927557 3 NUT, Hex, Whizlock, 5/18-18
3 171252 1 CAP, Fuel Tank
4 172744 2 STRAP. Fue! Tank
a 171330 2 STRAF, Fuel Tank
G 1 TANK, Fuel (See Ref. Mo. 11)
ki 1654930 1 BUSHING
2 1664460 1 FITTING
2 154372 2 CLAMP
10 1666276 1 HOSE, Fuel
“11 1666275 1 TANK ASSY., Fuel
12 916950 10 NUT, Hex, Full, 3/8-16
13 DIESEE 14 LOCKWASHER, 3/8
td 1667407 1 SHIELD
18 821865 2 CAPSCREW, Hax Hd., 3/8-16 x 3/4
16 1668269 1 CONTROL, Choke
17 827429 1 SCREW, Hex Hd., Type F, 1/4-20 x 5/8
18 1665268 1 CONTROL, Thratile
19 1656453 1 BRACKET, Cable
20 158475 1 CLIF, Bowden Wire
21 Q20477 1 SCREW, Hex, Taptite, #10-24 x 1/2
22 924524 1 SETECREW, 3/8-24 x 3/8
23 157427 1 KEY, Drive Shaft
24 172064 1 FLAMGE, Drive Shatt
25 157404 16 WASHER, Special
26 173026 2 COUPLING
7 1666152 1 SHAFT ASSY. Drive
28 922130 2 CAPSCREW, Hex Hd., 3/8-18 x 2-1/4
29 1656397 2 SPACER
30 20415 4 CAPSCREW, Hex Hd., 3/8-16 x 1-1/4
a1 921369 4 CAPSCREW, Hex Hd., 3/8-18 x 1-1/2
32 7378 4 WASHER, Plain, 3/8
a3 1 EMGINE, 18 HP Brigas & Stration
34 154378 1 LOCKNUT
35 16668122 1 ELBOW AS53Y., Exhaust
a5 172061 1 CLAMP, Mufiler
37 16668055 1 MUFFLER, Exhaust
38 832845 1 LOCKNUT, 3/2-18
39 901490 1 NIPPLE, Pipe, 3/8 x 1-1/2
a0 1867346 1 ZAP, Pipe, Hex
a1 TEEGARIZ 1 STRAP ASSY., Mufiler
42 S1TE4Z 4 WaSHER, Plain, 5/168
43 927557 1 NUT, Hex, Flange, 5/16-18
44 9335809 1 CAPSCREW, Whizlack, 5/16-18 x 1-1/2
45 1666385 1 SUPPCRT, Muffler
46 1666831 i SHIELD, Heat

*Ref. No. 11 includes Ref. Nos. B, 7, 8, 9 [(Qby. 1) & 16,

NOTE: Partz shown on pages 14 & 15 are used on Mig. No. 1690569
before sefial no, 1614 and Mig. No. 1690570 hefore seral no. 1020.



SE'mplfl:ify Engine, Exhaust & Drive Shaff Group (7176)

A7
2

Apply sealant WC3 on ail pipe
threeds. Tightan elbow (Rel Mo.
39 eomplete, then back off so it
faces the ground. Tighten 1he
lacknut [(Ref. No. 38) bafore
installing plug (Ref. Mo 40}

41
Inztall clamp sg edge is
flush with end of muffler 39
inlal tuba. Y\ 3

Install with 1516 inch
bebtween shield and
engine blowar housing.

After mutiler putlet tuts 18
aligned with the hole o

the gide of the frama,

tighten locknut (Rel. No. 34).

Tightan selscrew (Aef. Mo, 22)
after drive shaft assy. has baan
secured to enging flywheel
adapler,

NOTE: Liza slandarg hargwareg
forque spec. chart unless

e i atherwlsa noted,
Position raised

olfsets as shoawr.

15



Mfg. No. 1690569, 1690570 {Later Models)

Engine, Exhaust & Drive Shaft Group {7116)

Eimpfinfly

Ref. Part
No. No. Qly. Descripiion
1 925003 2 SCREW, Hex, Taptlte, 1/4-20 x 152
2 BETHET 4 NUT, Hax, Whizlock, 5/16-18
3 171252 T AP, Fugl Tank
4 1727443 2 STRAP, Fuel Tank
5 171330 2 STRAP, Fuel Tank
G 1 TAMNK, Fuel {Sea Ref. No. 11)
K 1654930 1 BUSHIMNG
8 1664460 1 FITTING
a 124372 2 CLAMF
10 1666276 1 HOSE, Fus|
“11 1666275 1 TAMNK ASSY., Fuel —
12 816950 12 NIJT, Hex, Full, 3/8-16
13 816965 16 LOCKWASHER, 348
i4 1667407 1 SHIELD
15 a210 2 CAFPSCHEW, Hex Hd,, 3/8-16 x 1
16 TBBE2ED 1 GOMTROL, Choke
17 0aT42g 1 SCREW, Hex HG., Type F, 1/4-20 x 5/8
18 1666268 3 CONTROL, Throtile
8 1656453 1 BRACKET, Cabls
20 158475 1 CLIP, Bowdan Wire
21 928477 1 SCREW, Hex, Taptite, #10-24 x 1/2
prd 824624 1 SETSCREW, 3/2-24 x 3/8
23 157427 1 KEY, Drlve Shatt
24 172264 1 FLAMGE, Driva Shaft
25 157424 8 WASHER, Special
26 173026 1 COUPLING
a7 1669042 1 SHAFT ASSY., Drive
28 921972 4 CAPSCREW, Hex Hd., 3/8-16 x 2-1/2
29 16GBE37 1 COUPLING, Comprassion
20 920415 4 CAPSCREW, Hex Hd,, 3/8-18 x 1-1/4
3 92196549 3 CAPSCREW, Hex Hd,, 3/8-16 x 1-1/2
2z 917378 4 WASHER, Plain, 3/5
33 1 EMGINE, 16 HF Briggs & Stratton
a4 154378 1 LOCKNUT
35 1866122 1 ELBOW ASSY., Exhaust
36 172061 1 CLAMP, Muffler
a7 * 1668055 1 MUFFLER, Exhaust
a8 932845 1 LOCKMNUT, 3/8-18
29 1673453 1 ELBOW, 907, 378
40 1673452 1 PLUG, Pipe, Hax
41 1666833 ] STRAP ASSY., Muffler
42 917842 4 WASHER, Plain, 5416
43 921966 2 CAPSCREW, Hex Hd., 3/8-16 x 7/8
a4 933689 1 CAPSCREW, Whizlock, 5/16-18 x 1-1/%
45 1666885 1 SUPPORT, Muffler
46 166683 1 SHIELD, Heat
97 1669040 1 PLATE ASSY., Adaptor
48 Q27794 1 RING, Retaining
49 178440 1 BUSHING

*Hef. No. 11 includes Aef. Nos. 6, 7, 8, 9 [(Qty. 1) & 1D,

NOTE: Parts showr on pages 16 & 17 are used on Mlg. No. 1690569
after serial no, 1613 and Mfg. No. 1690570 after serfal no. 1018,



Si"mpliz:ﬂg Engine, Exhaust & Drive Shaft Group (7117 & 7119)

A28

Adjust muffler so autlel bt
is aligned with the hole in the
sida of tha rame,

Tighten setscrew (Aef. No. 18)
22 aftar drive shaft agsy, has
been secured to engine
flywhea! adfaptor.

MOTE: isa standard hardware
forque spec. charl unless
atheryize noted.

13



Mfg. No. 1690571, 1690572, 1690638, 1680640 {Early Madels)

Engine, Exhaust & Drive Shaft Group (7117 & 7113)

Himplicity

0
<

Description

Rel. Part
Na. Mo.
i 9248001
2 1866040
3 171252
4 178744
a 171330
G
Fi 1654830
& 1664460
] 154372
14 1666275
11 1668275
12 Q28352
13 1666265
14 1666266
15 924624
16 157427
17 172264
18 916950
19 216965
20 157424
| 173026
22 G20415
23 1666118
24 922130
25 1656397
26 921969
27 917378
28 1666923
28 235040
30

—"—‘m—|lLFMM—LWMEMHJJHA-I-!-!—!N-I—I.-J.MM_L_L_‘L
-t

LOCKNLIT, Hex, Flange, 5/16-18
SHIELE AZSY., Heat

CAPR, Fuel Tank

STRAF, Fuel Tank

STRAF, Tank

TANK, Fua]

BLISHING

FITTING

CLAMP, Hose

HOSE, Fuel

TANK ASSY., Fuel

LOCKNUT, Hex, Flange, Whiz, 3/8-15
CONTROL, Choke

CONTROL, Throttle

SETSCREW, 3/8-24 x 3/5

KEY

FLAMNGE, Drive Shaft

MWUT, Hex, Full, 3/8-16
LOCHWASHER, 3/8

WASHER, Special

COUPLING

CAPECREW, Hex Hd., 3/8-16 x 1-1/4
SHAFT ASSY., Drive

CAPSCREW, Hex Hd., 2/8-18 x 2-1/4
SPACER

CAPSCREW, Hex Hd., 3/8-18 x j-1/2
WASHER, Plain, 378

MUFFLER, Exhaust

CLAMP, Exhaust

ENGINE, 17 HP Kahler

ENGIME, 19 HP Kohler Twin

“Rel. Ne. 11 Includes Ref, Nos. 6, 7, 8, & {Qty. 1] & 10.

NOTE: Parts listed on pages 18 & 19 are used on
Mfg. Me. 1690571 before serial no, 1650
Mfg. No. 1690572 before serizl no. 1028
Mfg. No. 1690638 before serial no. 1661
Mfy. No. 1590648 before sarial no. 1024

13



SFmplil:ﬂ'y _ Engine, Exhaust & Drive Shaft Group (7117 & 7119)

A-"7128

Adjust muffler sa outlet tube
iz altgned wilh the hola in the
side of the frame,

Apply ssalant YC3 on pipe
threads. Torque pipe nipple 25

{Ref. Mo, 36) 1o 1517 1L lbs. 16
andi tighten locknut [Ref. No. 25
befare installing pipe cap ZE

(Rel. MNo. 26). Tighten setscrew {Raf. Mg, 15)

after drive shaft azsy. has bosn
secured 1o enging flywheel
adaphor.

Position raized NOTE: Usa slandard hardwarns
offzels a5 torque spec. ¢hart unlass
shown.

otherwise noted.

20



Mig. No. 1690571, 1690572, 1630638, 1690640 (Latar Models}

Engine, Exhaust & Drive Shaift Group (7117 & 7119}

Bimplicity

Rei. Part
MNo. Mo, Qty. Description
1 g290Mm 4 LOCKMLT, Hex, Flange, 3/8-18
2 1666240 1 SHIELD ASSY., Heat
3 1712582 1 CAP, Fuel Tank
4 172744 2 STRAP, Fuel Tank
5 171330 2 S5TRAP, Tank
G 1 TANMK, Fuel
7 1654930 1 BUSHING
8 1664460 1 FITTING
9 154372 ol CLAMP, Hose
10 1664516 1 HOSE. Fuel
“11 1686275 1 TANK ASSY ., Fuel
12 S2EISD 1 LOCKNUT, Hex, Flange, Whiz, 3/8-16
13 1666269 1 CONTROL, Choke
14 1666266 1 CONTROL, Throtile
15 924624 1 SETSCREW, 3/8-24 x 3/8
16 157427 1 KEY
17 1722684 1 FLAMGE, Dirive Shaft
18 318950 9 NUT, Hex, Full, 3/8-16
18 2916985 13 LOCKWASHER, 3/8
20 187424 8 WASHER, Special
&1 173026 1 COUPLING
22 g20415 8 CAPSCREW, Hex Hd., 3/8-16 x 1-1/4
23 1662044 1 SHAFT ASSY., Orive
24 o21g72 4 CAPSCREW, Hex Hd., 3/8-16 x 2-1/3
25 932849 1 LOCKNUT, 3/8-18
25 1667346 1 AR, Pipe, Hex
27 917378 4 WASHER, Plain, 3/B
28 1666923 1 MUFFLER, Exhaust
29 935040 2 CLAMP, Exhaust
30 1 EMNGINE, 17 HP Kahler
1 ENGINE, 19 HFP Kohler Twin
31 1665837 1 COUPLING, Camprassion
32 1662040 1 PLATE ASSY., Adaplaor
33 176440 1 BUSHING {17 HF only)
34 89277o4 1 RING. Retaining [17 HP only)
35 8219866 2 CAPSCREW, Hex Hd., 3/8-16 x 7/8
386 16706581 1 MIPPLE, Plpe, 3/8

NOTE: Parls shown on pages 20 & 21 are usad on

Mig. Nao. 1690571 after seral no. 1649
Mig. Mo. 1620572 after serjal no. 1627
Mig. Mo. 1630638 alter serjal no. 1660
Mig. Mo. 1650640 after serfal no. 1023

21



sfmp’fﬂﬂy Clutch & Brake Group

Ses Foot A=""12%
F:Easm 1 Z/;ﬁ P
Adjustment @
33///@
% M4 %
3/
P N
5 E/@ "-:o\\ Must be free to pivot,
/ = Maximum end play 1/64 inch.
et
T t 1
2535 f. 1o, 12

35 Concave side of soring
@_______.-—- washer loward guide assy.
e

Musl be freo to pived
Adjust nut for 835 inch max.
curved spring height.

Must be Iree to pivat Maximum
end play to ba 1/84 Inch.

Apply anti-geize
campound to spager.

MNOTE: Use standard hardware
torgque spec. chart unloss
otherwise noted.

22



Al Models

Cluteh & Brake Group

Efmplfnify

o
=

Bescription

Rel. Part
o, Mo.

L 212429
2 916850
3 166118
4 1650651
3 8214871
G 915965
7 330650
& 172234
2] 172236
0 172337
11 azE021
12 930651
13 158195
14 168176
15 166157
i6G 828295
17 4918199
18 417378
19 157081
20 g233g2
21 166130
22 MB213
23 166156
24 926035
25 921372
26 1665432
Lr 1666294
238 166126
22 TESTIZ3
30 G05123
K] 1543p4
3z B T
) aREG1T
34 o17642
35 1668737

L e B B A N . T, - B I - preruperpp Sy X N X N SR SRy X, SRR TR

FOOT PEDAL BERAKE ADJUSTMENT:

After parking brake & elutch free travel adjustments have been
completed, adjust foot pedal brake as follows:

1. Loek parking brake,

LOCKNUT, Hex, Esna, 3/8-16

NUT, Hex, Full, 3/8-16

GUIDE ASSY., Aod

ROD, Brake

CAPECREW, Hex Hd., 3/8-156 x 1-374
LOCKWASHER, 378

LOCKNUT, Hex, Flange, 7/16-14
BAND ASSY., Brake

BAND, Brake

LIMING, Brake

RIVET, 3116 x 1/4

LOCKMNUT, Hex, 3/8-18

WASHER, Special

DORUM, Brake

GUIDE ASSY., Rod

CAPSCREW, Hex Hd., 7/16-14 x 3-3/4
LOCKWASHER, 7/16

WASHER, Plain, 378

SPACER

LOCKNUT, Hex, 5/16-13
SPACER

MUT, Hex, Full, 7/16-14
BRACKET

SCREW, Self Tapping, 3/8 x 3/4
CAPSCREYY, Hex Hd., 3/8-16 x 2-1/2
PULLEY ASSY.

SPACER

LEVER ASSY., Idler

FPLULLEY

KEY

SPRING

SPRING, Cone

WASHER

WASHER

WASHER, Curved, Spring

2. Adjust nut (item 2} {or 1/2 inch spring height between

washers,

3. Dopress fool pedal, to engage brake. Transmisslon drive belt must
be fully disengaged when brake is engaged.

4. Locknuts {Ref. Nos 1 & 23 together to secure aﬂjuatment.

23



SEmplinily Clutch & Brake Control Group

# A28

MOTE: Use standard hacdware
torque spec. chart unless P
olheraise noled, K

hMust be frae to pivot.
Maximum end play 1763 inch,

# _,
f/‘/" /%} @
W 2
n;: Ll @:"IIJ e
a_',zr 4 ;"

.,:J;.__:.;;;

Sea Parking Brake Adjustmant oo

. o

’ LA P
L ) ‘f‘!ﬁ‘-"ff’

12 !
/ 11 g S::-aa!: d:}, 4.':|f cone 14
@é < TR e
a_n 9 A,

f‘j"rf"' &

.
.

Must ba frae to pivot g
Maximum end play 1/54 inch, "

1

]
Convax side of curved
washer toward rod

shoutdar,

Clutch Free Travel Adjustment

1, Aatate bell deive 2 min. of 3 revolutions.

2 Make sure clutch padal is released & clutch
iz as [ar to Lhe rear as it will go.

17

3. Adjust doutile nuts for 1/2 tReh spring
height between washers. Then lock nuts
A together to secure adjustmeni,

-
It

R
JLX

&
-
i

Must be free to pivot. o ,
Adjust nut for 035 inch max. '.-,f
curved spring haight

24



All Madels

Clutch & Brake Controf Group Ei'mpﬁnfl_q
Ael. Part
Ha. Hun. Qty. Description
1 M7ay2 3 MUT, Hex, Full, 51618
2 Q28700 1 SETSCHEW, 5/16-18 x 3/8
3 166172 1 PULLEY, Drive
4 1650502 1 V-BELT. Drive
5 1686122 1 GUARD ASSY.
& 1650531 1 ROD, Cluteh
7 121037 2 SPRING
8 923362 2 LOCKNUT, Hex, 5/16-18
g 9233558 1 LOCKNUT, Hex, 1/4-20
10 1715994 1 END, Rod
11 TT2T08 1 LEVER, Parking Brake
12 92677 1 CAPSCREW, Hex Hd_, 1/4-20 x 1
13 1668419 1 ROD ASSY.
14 9149381 1 WASHER, &£/16
15 157127 1 SPRING, Cone
16 Q17377 1 WASHER
17 1668737 1 WASHER, Curved, Spring

PARKING BRAKE ADJUSTMENT

1. Loosen nut (Ref. No. 1}.

2. Rotlate parking brake lever (Ref. No. 11) to adjust parking brake.
Turn lever one complete turn when making adjustments.

3. To lock parking brake, rotate fever up towards seat deck until
lever is against upper arga of fpotrest,

4. After adjustment, parking brake must hold the vehicls in any
direction when patked on a 309% or 17° slape.

5. After parking brake is properly adjusted, secure adjustment
tightening nut {Ref. Ng. 1).

25



Si'mplicify Hydrostatic Pump Group

Ae"T102

Torque 1o
27-33 b |bs.
(3 plases),

After installing bracket
{Rel. Mo, 14} larque
mounting scraws to
2025 fi. |bs.

Mo 27) 1o be flush o 1/64 inch
below surface,

Exisling pump
hardwara.

MOTE: Use standard hardware
lorque spet, chart unless
otherwlza noted.

26



Alf Traclors (Earfy Models)

Hydrostatic Purmp Group

SEF'mplinily

Aei. FPan
No. Mo, Qty, Descriplion
1 823735 4 SCREW, Self Tapping, #10 » /B
2 178770 1 DEFLECTOR, Shroud
3 921332 2 CAPSCREW, Hex Hd., 5/16-18 x 3/4
4 176542 5 WASHER, Plain, 5/16
& Q17356 4 LOCKWASHER, 5/18
8 9I7IT2 3 NUT, Hex, Fuil, 5/16-18
7 16568022 g FAM, Pulley
& 1650301 1 HYQROSTATIC PUMF & MOTOR UNIT
(7112 & 7114}
1667411 1 HYDROSTATIC FUMP & MOTOR UNIT
{7116, 7117 & 7119)
9 1850633 1 SPACER
3[4 916965 3 LOCKWASHER, 3/8
k| 825605 3 CAPSCREW, Hex Ho., 3/8-16 % 5
12 1650524 1 SPACER
13 921333 1 CAPBCREW, Hex Hd., 5/16-18 x 1
14 1651089 1 BRACKET
15 1651090 1 LATCH, Release
15 183010 1 SPRIMG
17 223352 1 LOCKNUT, Hex, 5/16-18
T8 156065 2 WASHER
19 16563954 2 FITTING, Hose
20 930709 4 CLAMP, Hose
21 16850563 1 HOSE
22 823325 2 CAPSCREW, Hex Hd., 5/16-18 x 7/8
23 16512564 1 FILTER ASSY., Leng Canister
24 1650959 1 SUPPORT ASSY., Ol Filter
26 1650584 1 HOSE
26 1651704 1 O-RING
a7 1651705 1 PLUG
28 1651703 1 O-RING
24 166003 1 PINION, Motor Shatt
30 123144 1 WASHER
I 827428 3 SUREW, Hex, Washer Hd., Taptite, 1/4-20 x 3/8
3z 1866415 1 SHROUD ASSY., w/Scresn
33 824856 1 SCHREW, Hex, Washer Hd,, Taptite, 5/16-18 x 1/2
(7112 & 7114)
925359 i

NOTE: Parts shown on pages 26 & 27 are used on

Mfg. No. 1690473 bofore serial no. 2385
Mifg. No. 1696723 before sarial no. 17568
Mig. No. 1630751 before serial no. 1003
Mig. No. 1690747 before serial no. 1119
Mfg. No. 1690559 before zerial no. 2130
Mig. No. 1690570 belore sarial no. 1023
Mig. Nu. 1580571 before serlal no. 2258
Mig. No. 1690572 Before serizl no. 1040
Mlg. No. 1690638 before serfal no. 2157
Mifg. No. 1690640 before serial no. 1044

21

SCREW, Hex, Washer Hd., Taptite, 5A16-18 x 3/4
(7116, 7117 & 7119)



Bimplicity Hydrostatic Pump

A-T132

Torque o 27-33
f. |bs. (2 places)

After installing bracket
tRel. No. 14] torque
mounting screws o
20-25 ft. lbs.

14

Afier installation, plug (Ref.
Mo. #3] to he flush to 1784 inch 2
below surtace. (Mot used on

gurmp models 1224 and 12300

Exlsting pump hardware,

21

NOTE: Use standard hardware
torgue spec. chart unless
otherwise noted.

2



All Tractors (Later Models)

Hydrostatic Pump Sfmp’fgffq
Ref. Part
No. MNo. ly. Descriptian
1 823r35 4 SCREW, Sslf-Tapping, #10 = 3/8
2 178779 1 DEFLELSTOR, Shroud
4 531332 2 CAPSCREW, Hex Hd., 5/18-18 x 374
4 17642 3 WASHER. Flzin, 5186
5 817355 2 LOCKWASHER, 5/16
& 817372 1 NUT, Hex, Full, 2/16-18
T 166022 1 FaN, Pulley
g 1671581 1 HYDROSTATHS PUMP & MOTORUNIT
(7112 & 7114}
1671582 1 HYDROSTATIC PUMF & MOTOR UNIT
(7116, 7117 & 7119)
9 1650633 1 SPACER
10 916065 3 LOCKWASHER, 3/8
m 925595 3 CAPSCREW, Hex Hd., 3/8-18 x 5
12 1650524 1 SPACER
13 921333 1 CAFSCREW, Hex Hd., 51618 x 1
14 1651089 1 BRACKET
15 1651020 1 LATCH, Release
18 153010 1 SERING
17 83362 1 LOCKMNUT, Hex, 5/16-18
18 156065 2 WASHER
19 1671224 i HOSE, Iniet
20 930709 2 CLAMP, Hose
21 1671228 2 ELBOW, Hose Fitting
s 16571704 1 C-RING {If egquipped)
23 1651705 | FLLIG {If aquipped)
24 1651703 1 O-BING
25 166003 i PINION, Molor Shaft
25 123144 1 WAEHER
27 AXTAZE 3 SCHREW, Hex, Washer Hd., Taptite, 1/4-20 x /B
28 1666415 1 SHROUD ASSY., w/Screen
29 825359 1 SCREW, Hex, Washer Hd., Tapiite, 5/16-18 x 374

NOTE: Parls shown on pages 28 & 2% are used on
Mig. Ne. 1690472 atfer serial no. 2384
Mrfg. Ne. TE3072] alter serial no. 1767
Mfg. Ne. 1E80751 after serial no. 1002
Mfg. Ne. 1680747 after serial no, 7018
Mfg. Ne. 1620569 after serial no, 2129
Mfg. Ne. 1630570 after serial no, 1028
Mig. No. 1630571 after serial no. 2267
M{g. Mo. 1590572 after serlal no. 1039
Mig. No. 1690638 after serizl no. 2156
Mig. No. 1690640 after serial no. 1043

28



simpﬁnifq Hydrostatic Pump

21

NOTE: Lse slandard hardware
[orque spec. charl unless
otherwise noted.

!

Implement Aelisf
Note: [mplement
circyil pressure
63A0-TAO psi.




Hydrostatic Pump - All Models

Sfmpﬁcfly

Pump Madel No.
X Indicates part is used
{See 1.D. plate on pump)
Ref. Part
No. Mo. Qty. Description 1079 1204 1240 1241 1224 1230
T 1652181 1 Eearing, Bal! X X X X X X
2 1652180 1 Housing X X X X
2 1673534 1 Housing < X
3 1652192 2 Ring, Retainer X x X X X X
4 1652194 1 Trunnion X X X X X X
5 1652235 2 Washer, Special X X X X X X
5] 16522234 2 Seal, Lip x 4 X X X X
¥ 1652251 2 Bearing, Neadle X X X X X X
8 1652185 2 Pin, Headless, Straight A X X X X X
g 1652232 1 Seal, Lip X X X X X *x
2 1662231 1 Bearing, Bali X A X X X X
11 05123 1 Key, Woodruff X X X X X A
i2 1652229 1 Shaft, Pump X X X X 4 X
13 1652228 1 Pin, Headless X X X X X X
14 1652227 1 Plate, Swash X X X X
14 1673533 1 Plata, Swash X X
15 1652225 1 Flate, Swash X X X X
15 1673532 2 Flate, Thrust X X
16 1852226 3 Pin, Spring, Coiled x X X X X
17 1652187 1 Flate, Swash X X X X
18 1652188 1 - Bhaft, Motor X X X X X X
18 1652184 1 Gasket X X X X X X
20 1652182 2 Capscrew, 12 pt. X X X b e
21 1652183 1 Trunoian X X X X X X
22 16521838 2 Cylinder Block Kit X X X X
22 1673535 2 Cylinder Block Kit X X
23 1652223 1 Flate, Valve X X X X X X
24 1652224 2 Pin, Straight X X X X X X
25 1652188 1 Piate, Valve X X X X X X
26 1652222 2 Bearing, Needig X X X X X X
27 1652227 P O-Ring X X X X X X
28 1852220 2 Ring, Backup X X X X X X
2a 1652219 2 O-Ring X X X X X X
30 1652217 *1 Flug, Hex Hd., X X X
31 921884 2 C-Ring . X X X X x x|

See next page for Red. Mos. 32 thru 63

NOTE: Chack columns at right {o determine if part is used on your pump model. The "X indicates part is used.

3



Hydrostatic Pump

MOTE: Use standard hardware
{orque spec. charl unless
otherwise noted.

/

Implomant Relief
Mote: Implemant
gircuit pressure
630-720 psi.



Hydrostatic Pump - All Madels

Limplicity

Pump Maodel No.

{See L.D. plale &n pump)
Ref. Part
No. Mo. Qty. Descripiion 1079 1204 1240 1241 1224 1230
3z 1652216 " Shim X X X X X X
33 1652214 1 Cong, Relief Valve X X X X X A
34 1652253 1 Spring, Relief Valve X X X
34 1667773 1 Spring, Relief Valve X X X
35 1652238 1 Helief Valve Kit X x X
35 1667774 1 Relief Valve Kit X £
a6 16885128 1 Charge Pump Kit x X X X X X
v 1652190 1 Plug, Hex Hd. bt X X
38 1652212 2 Capscrew, 12 pt. X X X 4 4 X
29 1652238 1 Charge Relief Valve X X X
A0 1632207 1 2-Ring X X X X X 4
417 1 Geroter X X A X X X
42 1 Heousing, Charge Pump X X X X X X
43 1652204 1 Bearing, Meedle X X X X X X
44 1652203 1 Seal, Lip X X X X X X
45 225696 2 Capscrew, 7/16-14 x 2 X ¥ X X X X
45 16522M 2 Washer, Fiat X % X X X X
47 1671665 1 Plug, Pipe X X X X
43 16852196 2 O-Ring £ X 4 X X X
49 1671699 1 Uinfon, Fitter % X X X
a0 1652197 2 Flug, Hex Hd. X bt X X X X
51 823701 4 Capscrew, 3/8-16 x 2 X X X £ £ X
52 1652254 1 Section, Center X x b 4 X X X
53 1671234 1 Filter {Short canister) X X X X
54 1682237 1 Check Valve X X X ¥
54 1673537 1 Check Valve X x
55 1652213 4 Plug, Pipe X X X X X
G 13] 1652189 1 Plate, Cover X X
57 1652196 1 O-Ring X X
58 1652200 g Plug, Speciat X X
59 1652198 1 Gasket X X
GO 821969 2 Capscrew, 3/8-16 x 1-1/2 X X X X
81 920415 2 Capscrew, 3/8-16 x 1-1/4 X X X X
B2 1652210 2 Piug, Hex Hd, X X X
63 1652253 1 Spring, Reliel Vaive X X X

**Mol Serviced Separately

“Qty. 2 on models 1204, 1241 and 1230

See preceding page for Rel. Mos. 1 thru 31

NOTE: Check celumns al righl to determine if part is used on your pump model. The “¥" fndicates pait is used.

See preceding page for Rel. Nos, 1 thru 31

33




Limplicity

Hydrostatic Control Group

To prevent Internal damage ATIE
to hydrostatic unit, hub of
£antral link 2ssembly (Raf No. 8}

musl be supported while rell pin
(Ret. Na. 10} is being installed.

|
Qﬁl g Mustpe free\ 7. 8 %,
3 1o plvat. 11 E
g
gy

J

wotil guide plate (Ref. Mo. 23)
and contral rod gulda (Ref. Mo 28)
are held firmly together. After
assy., rod assy, (Rel. Mo, 20}
roest slicfe throogh guide [Rel.
MNo. 28) without binding.

it agfter assembly to side
plales — 15684 inch.

Use as reguired, |

e
13
Tighten locknuis {Ref, Mo, 22) \]2 Max, end play

22

3

MOTE: Use slandard hardware
torque spac. chart unfass
otherwise noted.

34



Aff Modlels

Hydrostafic Gontrol Group

Limplicity

Rail. Part
No. Ho. Oty. Baszeription
1 921210 1 CAPSCREW, Hex Hd., 3/3-16 x 1
2 7642 3 WASHER, Plain, 5/16
3 1850506 1 SPACER
4 1650874 1 SHAFT ASSY.
15 1650592 1 ROLLER, Cam
& 16503492 t LINK ASEY., Cantrof
7 91 RgE 1 LOCKWASHER, 1/4
g 174896 1 SPRING
9 HE622 1 NUT, Hax, Full, 1/4-20
10 916937 1 FIM, Holl, 1/4 x 114
11 2i3744 1 LOCKNUT, Hex, Jam, 1/2-13
12 97794 1 AING, Retaining
13 1664204 2 SHIM [ as requirad)
14 1650872 1 NUT, Adjusting
15 1650621 1 BOLT, Shaulder
16 17372 2 MUT, Hex. Full, 5/16-18
17 a17356 2 LOCKWASHER, 5/15
18 1650401 1 BRACKET, Pivot
19 106772 2 SCREW. Special
20 913180 Z PINM, roll, 1/8 x 5/8
21 a17378 ¥ WASHER, Plain, 3/8
a 9233558 2 LOCKNUT, Hex, 1/4-20
23 1680713 1 PLATE, Guide
24 1650347 1 SPRING
25 16965 2 LOCKWASHER, 3/8
26 916950 a MUT, Hex, Full, 3/8-16
27 2921961 2 CAPSCHEW, Hex Hd., 1/4-20 = 1-1/4
28 1650712 1 GUIDE, Control Rod
29 1650715 1 ROD ASSY.. Cantrol
a0 153058 1 FIM
31 918447 1 PIN, Cotter, 3/32 x 3/4
32 1650358 1 LINK
33 1665251 1 SPACER
34 168025 2 WASHER
a5 108419 2 BLUSHING
358 1665257 1 LEVER ASSY., Control
37 1650364 1 QUADRANT
aa 831548 2 SCREW, Hex, Flange. Whiz, 5/16-18 x 1/2
39 833958 1 SCREW, Self Tapping, 1/4-20 x 1-1/4
40 171165 1 KNOB
41 921319 1 WASHER, Plain, 1/4

MNOTE: Refer 1o Operator's Manual for Hydrostatic Neutral Adjustment.



sfmplfnﬂq Transmission Group

Moich in washer (Rel No, 32)
must fit over key. 34

"

4
T NOTE: Il spacer is 3-25/32" 2
3G, you have early madel, 4
13 If spacer is 4-1%32" long 3
you have later model
#4—@

Complele Transmizsion Seal Repair
Kit ... #1685198

In all cases keep zll parts and surfaces
clean and free of malerial chips, dirt 2nd
other conlaminants hamiful ta the hydro-
stalle transmizsion.

Grease inside lips
gf all seals betore
installation. Imstall
s2ale with spring

toward inside.

- - . 21 NOTE: Use standard hardware
- 29 torque spec. chart unless

otherwise noted.,



All Madels

Tranamission Groug

Bimplicity

Raf, Part
Ne. Mo. Oty Description
1 9772 2 MUT, Hex, Full, 5/16-18
2 7356 1 LOCKWASHER, 5/16
3 1667171 1 SUPPQRT, Spring
4 §21333 7 CAPSCREW, Hex Hd., 51618 x 1
5 01652 1 PLUG, Pipe
& 1542689 2 SEAL
7 30429 1 CASE ASSY., w/Bearings
G 178560 1 CASE, Gear
g 8276049 2 PIM, Boll, 378 % 1
10 1652464 2 BEARING
11 154087 4 WASHER
12 1651512 1 SPACER, Axle, LH [Early Model}
T 166041 1 SPACER. Axle, LH {Later Modal}
i3 1652504 1 GEAR, Drive (Early Model
‘1670857 1 GEAR, Drive {Later Modei
14 166057 1 RING, Retaining
15 166016 2 WASHER
15 176238 1 PIMNIOM & SHAFT ASSY,
17 1660712 1 SHAFT, intermediate
18 166043 1 GASKET
it 1653120 2 BUSHING
20 1621517 1 TUBE ASSY., Axle (Early Model)
“15T0EGS ] TUBE ASSY., Axie (Later Modsal)
| 156086 2 KEY {Early Model}
*154095 2 KEY fLater Mode!}
22 S14E87 1 FITTING, Grease
23 1850427 1 COVER ASSY., Grease Case w/Bearings
24 a01855 1 PLUG, Fipa
25 154268 2 RIMG, Retaining
26 156021 1 SEAL
a7 166018 1 BEARING
28 166018 2 BEAFRING, Meedle
20 166167 1 WaSHER
a0 1650775 1 SHAFT, Brake
21 166014 1 KEY
3z 1651073 1 WASHER
33 166013 2 WASHER
34 176243 1 PINION
3s 176980 b RMNG, Retaining
a6 166004 1 GEAR
< 154271 1 BEARING, Nesdie
38 01723 1 ELBOW, Street
b 905483 1 MNIPPLE, Pipe
41 1667346 1 CAP, Pipe
41 172899 1 VALYVE, Relef
42 01825 1 BUSHING, Fipe
43 amer7 i ELEBOW, Fipe
44 201480 1 MNIFFLE, Fipe
45 211978 4 CAFSCREW, Hax Hd._, 5/16-18% 2
46 "1G5340 1 SPACER, Axle, RH [Later Models Only)
47 232649 1 LOCKMNUT, 348, Rigid Conduit

*Sea Nole at Ref. Na. 12 on page 36 to determine Early or Later Modesls.

HYDROSTATIC TRANSMISSION

A, Mask hydrosilic mounting surface and cover hale prior Lo
painting.

B. Use gasket eliminator and ptace 1/8 inch bead alf around.

1. Make sure “0” ring on pilcd bearing stays in place uolil
assy. Is complele.

37

2. aner contzcl is made with gaskel malerial, complete assy.
in 8 manner thal will prevent smearing of gasket material.

Clean matlng surface wilk LocQuic primer NE by spraying &
wiping with 2 clean cloth to remove contamination. IF part is
azzembled within 30 minutes no addilional treaiment iz re-
quired. Othetwize spray thin film enlo surlace Permit 1o
wlsibly dry,



simpffnﬂq PTO Control Group

A-"130

Maunt in upper hale for
mower driva. [se lgwer Qole
for snowthrower mounting
{Sea Qperatars Manual).

MNul E 13

wo &
22 \é

2[ Apply Loctie.

|
20%
/I 9

Center PTQ Adjustment; m,
1. Adjust PTO adfustment nut "0 until ry
pulley Iravel from engaged ko disengaged ”' I . 16
position equals 1,16 + 132 inch.
Ref. Na. 19 must

2. Secure adjustment by locking nuts rotate tregly on -ﬂ-ﬁi_lrls: interlock switch {Ref, No. 14}
"D" and “E” togalher, Ref, Mo, 20 afier whie laver (Ral. No. 17) is resting

i against top of frame.
3. Check clutch for proper disengagement, Ref. MNo. 2015 P

tightenad
4, Agdjust locknut “F" far 1/8 inch
Itmi:egtnﬂg:.-otharm fmd :aa}ce of MOTE: Use stacdard hardware
c.h: nul whan eluteh is _ torgue spec. chart unlass
disengaged. otherwise naotad

38



Al Models

PTG Cantral Group

Bimplicity

Ref, Part
No. Neo. Cty. Dascription
1 1666736 1 SPRING, Tension
2 223701 1 CAPESCREW, Hex Hd,, 3/8-16 x 2
3 1671424 i RCD, Tension
4 164155 1 HAMDLE ASSY.
A 923698 1 LOCKMNUT, Hax, Jam, Tntr. 5/16-18
6 D24058 1 LOCKMUT, Hex, 7/15-14
7 931353 1 BOLT. Carriage, 3/8-16 x 1-3/4
2 1667811 1 SPACER
q 16662594 1 SPACER
10 1865440 T PULLEY ASSY., w/Bearings
11 91737s 2 WaASHER, Filain, 3/8
12 L 1 LOGKNUT, Whizlock, Flange, 3/8-16
13 230647 1 MNUT, Pal
14 177522 1 SWITCH, Intericack
15 172038 1 KMNOE
16 174664 1 HAMDLE, PTO, Clutch
17 173321 1 LEVER
15 430651 1 LOCKMNUT, Hex, 3/8-16
19 1671323 1 RQD ASSY., Control
20 174686 1 CAPSCREW, Special
21 157127 1 SPRING
22 Q17372 2 MUT, Hex, Full, 5/16-18
23 918950 1 MLIT, Hex, Full, 3/8-16
24 Q16965 1 LOCKWASHER, 3/8
25 1606554 1 FULLEY, tdler
26 1667812 1 SPACER

39



PTO Cone Clutch Group

a0

A4

Assamble bearing with
eccentric locking grooye
toward pulley as shown.

13
/
-
@ {;5
Torg ue{
45-55 fi. |bs.

MGTE; Use standard hardwara
targue sped. charl unlgss
olherwise noted.



Alf Models

PTO Cane Glutch Group

Eimplicily

Rel. Pant
Mo, No. Cily. Description
1 S20036 4 CAPSCREW, Socket Hd., 1/4-20 x 5/8
pl 173457 1 DISC, Brake
3 TES1450 2 SCREW, Thd. Forming
4 017356 2 LOCKWASHER, 5/16
a2 171371 2 SPACER
G 1650206 1 FIVOT ABSY.
¥ 172206 2 RIMNG. Retaining
8 1671338 2 GUIDE, Spring
g 171772 1 SPRING
10 157273 ] STUD
11 1630254 1 BEARING ASSY.
12 1650304 1 PULLEY
13 174862 1 PLATE ASSY., Cluich
14 805123 1 KEY
13 922133 i LOCKNUT, Hex, 3/4-16
16 16686751 1 ARM ASSY., Pivpt
17 918455 1 PIN. Cottar, 316 x 1-1/2
i8 91201E 1 WASHER

41



sl’ﬂlpllﬂl’y _ Lift Lever & Cable Group (71124 7114)

————— e Front of tractor e
After Assembly: A-TT142

1. Lit Lever must ratate through

:?\b Agsembled View full range of quadrant without
Ref. Mo, 17. binding.

Latch must operate freety
and engage with 21| notches
on quadrgnt,

A Lit lever rust not interfere
with hood.

pa

Ta lift arm

To mower "8/
Press thumb button

anta latch rod 2
{Ref. Mg, 22).

Position laver assy. (Ref, Mo, 237 99 3
to align with quadrant. Fill spage

in hub with (Pt. No. 917842
washer as required. Tighten set-
scraws (Ral. No. 25) alter [ift
lever {Aef. Mo, 3) 15 bolted in
laver assy.

Bee aszembled view
Lo position Bef No, 17,

Mount quadrant on frame.
Use siols to center
quadranl with lift shaft.

NOTE: Lisa standard hardware
torque spec, chark unless
gtherwise noted.

42



Mfg. No. 1680473 & 1890723, 1620751 & 1800747

Litt Lever & Cable Group (7112 & 7114} simplil:ify
Ret. Part
Neo. No. City. Description
1 1650157 1 BUTTON
2 TSE209 1 GRIP
3 1666257 1 EEVER ASSY.. Litt
4 1650155 1 SPRING
= Ha320 1 PIM, Spring, 378 » 1-1/4
& 6365 4 LOCKWASHER, 348
7 823480 2 CAPSCREW, Hex Hd,, 3/8-16x 1
8 S18196 ] CLIR, Spring
g 153058 2 Pi
10 21966 2 CAPSCREW, Hex Hd., 2/8-16 x 7/8
11 3176432 2 WASHER, Plain, %18
12 171588 1 CUIADRBANT
13 916350 2 MUT, Hex, Full, 3/8-16
14 918448 1 PIN, Cotler, 3/32 x 1
15 1673700 1 CABLE ASSY., Lift
16 108418 1 SCREW, Speciat
17 173723 2 GUARD, Cable
18 157081 1 SPACER
19 172725 1 PULLEY
20 92871 1 LOCKEMNUT, Hex, Jam, 3/8-16
Py 173038 i LATCH, Lift Lever
22 1666663 1 AQD, Latch
23 171593 1 LEVER ASSY., Lift
24 157652 2 KEY
25 928734 2 SETSCREW, 5116-18x 1/4
26 1873393 1 SUPPORT AS5Y.
27 B23G83 4 SCREW, Sell-Tapping, 378 x 3/4

43



Efmplinily Hydrawic Lift Group (7116, 7117 & 7119)

- Route hoses (E) away from contact
with moving components. Aler
instatling hose assys. band lube [C)
for additional clearance il necessany.

When rear attachrent is
/ instailed and in lowered posi-
tion, clearance between cable
and hydraulic lines to be 144
inch mintimum

MOTE; Use standard hardware
lorgque spee. chart unless
therwise noled.

. = Lubricate pivot (D) with
Mﬂﬁ I - o general purpose grease,
e ] 18 —
2]
- 28 “""""SEE Py " I . N
24 27 < page L Marntain 148" clearence

for parls o between right side of
bevel gearcase oil leve|
eheck plug and L. H.
hydraulic tube asgy.

- Sne Nole 2

uﬁﬂ@/iﬂ i : ;‘;\‘““J hreakdown.ﬁ —
i

Maintain /8" ciearance

between hydraulic tubs

assemblies and drive shaft
] agsembly.

Irplement port - ko implemeant.

Implement port - from implement.

i See Mote 1




Mig. No. 16900569, 570, 671, 572, 638, 640

Hydraulic Lift Group (7116, 7117 & 7119) Si"ﬂl‘pﬁﬂf’q
Rel. Part
Mo Ma. City. Description
1 1667403 2 HOGEE, Hydraulic
2 935045 1 ELEOW, 45* Male
3 918443 1 FiM, Cotter, 3/32 x 1
4 919766 1 CONMNECTOR, 37° Male
5 1716490 2 FIiM
G 1667409 1 CLYINDER, Hydraulic
¥ g28312 2 ELBOW, Adjustable, 37
3] 9287 1 LOCKHNUT, Hex, Jam, 3/8-16
9 174723 2 GUARED, Cable
10 157081 1 SFACER
1" 172725 1 FLILLEY
12 153058 2 PIMN
13 918196 1 GLLIP, Spring
14 833955 1 SCREW, Hex, Wash, Hd,, Taptite, 1/4-20x 1-1/4
15 171185 1 KNOB
16 Ga3663 4 SCREW, Hex, Wash, Hd., Taptite, 3/8-16 x 3/4
17 1867270 1 LEVER ASSY.
18 g21159 2 CAPSCREW, Hex Hd., 1/4-20 x 2-1/4
19 1667437 1 TUBE ASSY.
20 o225l 2 ELEBOW, Adjustable, 37°
21 1668853 1 TLIBE ASSY.
22 1668882 i TUBE ASSY.
23 215964 3 LOCKWASHER, 1/4
24 226917 2 CLAMP
b 421961 1 CAPSCREW. Hex Hd_, 1/4-20 x 1-1/4
26 108186 1 CLIP
27 821314 L] WASHER, Plain, 1/4
28 916620 3 MUT, Hex, Full, 1/4-20
20 1673325 1 CONTROL wALVE ASSY. (Sce page 46)
a0 1711014 1 LINK, Connecting
| 16950 1 MLUT, Hex, Full, 3/8-16
3z 916965 1 LOCKWASHER, 3/8
33 917378 1 WASHER, Plain, 3/8
34 1667260 1 SUPPQRT ASSY,
35 108418 1 SCHEW, Special
36 1673700 1 CABLE A3SY,
K 1667261 1 BELLCRAMK
35 1667435 1 TUBE A3SY.
39 g18452 2 FIM, Cotter
40 158544 1 BEARING

ASSEMELY HOTES

Importani: Take special care Lthal ne dirt or fareign materal is allowed o enter hydraulic elreuil doning
aszembly of llitings.

1. Ta Insklt swivel litlings (Ref. Mo, 20}, firgt lubricaie O-rng with light cil. Then turn swivel aut until Q-ring is
seated. Tum fitling by hand to align with tube nuL

2. To insiall tubes, frsl allgn readed fliting with Llube nued. Then thread nul onta fitling and Llight. Hald filting
2nd turn nut with wrench 10 seal jgint,

45



srmplinffg Cantrol Valve Group (7116, 7117 & 7119)

See MOTE, beltam of page 47 Cessna Valve
A 144
— : 5
G%% 1 I Model numbers are
/0%/3{ stamped on AL.H. side
2
- -’q
-~ - I
e |
I I
| &1
b — A &5 : T—=
- I
15— | B—s
<7 L 38
@
| 12— o— 12
16 i ! %—m %—m
L ' ! Seal Repair
‘-H : 11— . Kit tar both
=7 - Cessna Valves -
L e 1667628
[
i | -
AICO Valve

46



Mfg. No. 1680569, 570, 571, 572, 638, 640

Control Valve Group (7118, 7117 & 7119) si'mp’fgfrfq
‘Cassna Valve (See nole below)
Ret. Part Model
Mo. Mo, Gy, Descripifon J0831CBL  30831CBY
1 17413 1 PLUG ASEY. X X
2 1747133 1 O-RING X X
3 174134 1 SPRING X X
4 174130 1 PLUMGER X x
s 174140 2 O-BING X X
2] 1673825 1 YALYE ASSY. X =
i 1652044 1 WASHER (Optional) X
7 1673836 i WASHER X
i 1668021 ] SPACER X
a 174143 1 WASHER X
g 1673633 1 SPACER X
10 1673634 1 CAP X
10 1867822 1 CAR X
11 1664887 1 BUTTON, tnsart X
12 1667824 1 RIMG, Retaining X
12 1673837 1 BING, Bataining x
13 1667823 1 Spring X
13 1673835 1 SPRING X
14 1652045 1 WASHER X
15 174137 1 BUSHING X X
16 222623 2 ELBOW X X
17T 1667825 2 O-RING X X
‘i Hef. No. 6 is ordered, you wlil receive model 30931CEY
AICO Valve {See note below)
Redf. Part
Ho. No. Qiy. Descriplion
1 1671909 1 PLUG, Check
2 921884 1 Q-RING
2 1671908 1 SPRING
4 1671907 1 FLUMNGER
a 1671811 1 FLLG
G 1667B25 a2 O-HING
Fi 923546 1 O-RING
a 923565 1 QUAD RING
a 1671906 1 WASHER
10 1671813 2 SEAT, Spring
11 1EF 1914 1 STOP, Spaol
12 1671915 1 BEPRING
13 1671912 1 STEM, Spooi
14 1671916 1 EMND CAP
15 Q22523 2 ELB{OW
16 1667410 1 VALVE AS3Y., Completa

NOTE: Determine I you have an AICO or Cessna valve by checking the
shape of the valve body (see page 46). If Cessna, use parts listattop ol page.,
IF A1CQ, use parts lisl at hottom of page. There are two Cessnavalve models,
A0931CBL and 30931 CBY. The medel number is stamped onright-hand zide
of valve body.

41



SEmplinifq Bevel Gear & Side Plate Group

A-""145
|
2 3
Grease lip of seal befora installation.
Press in oil seal to hold bearing agazinst
shoulder in bevet gear heusing. Use
shims as required to fill space
b between soal and side plata.
Assambla washers with concave
5 side toward head of serew.
¢
& G b ; 13
Torque to /’ ; a 10 12
45-55 M, bs, ; @ 8
Em
5,
Apply general purpose grease '
to spacer (Ref, No. 0] ingide "
grease seal during assembly. /
Fill with multi-purpose oif / 2
unti]l oil 1ouches lhe end / .
of dip stick (Raf Mo 31). / il
Do nol screw in housing 1

(rease seaf lips
pefare installation.

Gear with identificalian /

shoulder 1o be placed an
outpuk shaft.

WOTE: Use standard hardware
torque spec. chart unless
dtherwese noted.

28



All Models

Bevel Gear & Side Plate Group sjﬁ'llp’fﬂi’l’
Rel. Part
MNo. Mo. Gty. Descriptlon
1 S20%7y7 g CAPSCREW, Hex Hd., 7/16-14 2 1-1/4
z 4158148 12 LOCKWASHER, 7/16
3 1650414 1 PLATE, Side, AH
4 422133 1 LOCKMUT, Hex, Jam, 3/4-16
5 iF1raz 1 SPACER
37 171750 ) SHIM
T 171781 1 SHIM
A 17787 1 SEAL, Gil
2] 1683111 1 SPACER, Seal, Qi
"i0 1685088 1 REPAIR KIT, Seal
11 172256 2 BEARIMG, Ball
12 154282 1 GASKET
13 178104 1 COYER
14 2016452 1 FLUG, Pipe (if equipped)
15 230562 g CAPSCREW, Hex hd., 1/4-20 x 5/8
16 1671667 1 PLATE ASSY., Side, LH
17 805123 2 KEY. Woodruff, #9
i3 1657178 1 SHAFT, Driven
19 172206 2 RING, Hetatning
20 171796 1 GEAR, Bavel, Oriven
"1 181737 a SEAL, O
a2 154275 2 BEARING, Needis
£3 173750 1 SHAFT, Driver
24 154040 1 PLATE, Bearing, Clamp
25 217356 1 LOCKWASHER, 516
26 25200 1 CAPSCREW, Hex Hd., 511618 « 5/8
27 154281 1 CAPSCREW, Hex Hd., 5/16-18 = 3/4
28 1776459 2 WASHER
23 172752 1 GEAR, Bevel, Driver
a0 172753 i WASHER
A 178105 1 FLLIG ASSY.
3z YT 1 HCOUSIMNG, Bevel Gear
.5 Q20676 -] CAPSCREW, Hex Hd., 7FA1E-14 x 1

*Aed. No. 10 Includes Ref. Nos. § & 9.

4



Emplln:fy Draw Bar Group

A=rTag

MNOTE: Use standard hardware
terque spee. chart unless
atherwise noled.

30



All Madels

Draw Bar Group SI.'I'HF’I.’EI?I”

Ref. Fart

No. Nao. 2. Description
1 Q23027 1 CAPSCREW, Hex Hd,, 7A16-14 x 1-3/4
2 918189 5] LOCKWASHER, FA6
3 166072 1 BAR ASSY., Upright
4 166110 1 SPACER
5 166206 1 BAR ASSY., Upright
3] 20677 3 CAPSCREW, Hax Hd., 7A16-14 x 1-1/4
Fi 226110 2 CAPSCREW. Hex Ho, FA1B-14 x 2-3/4
8 166074 1 BAR ASSY., Draw
a 16048759 2 SPACER

10 166075 1 PFLATE

ik o813 4 NUT, Hex, Full, T/16-14

al



Sllﬂpllﬂl’y flear Axle & Differential Group

1 2 3 A-"*14g

~ 3
s
. 2 Pindens must he
K"“-\ Iocatad a5 illustrated,
1

NCTE
Rel Nos. 12 & 25 must
he replaced in palrs. Apply
sealant lo 1lange batare
assembly_

Tarque to
23-27 I, ibs.

NOTE: Use standard hardware
torque spec. chart enless
gtherwize noted.

a2



Alf Modeis

Rear Axfe & Differential Group

Bimplicity

Rel. Fart
MNo. MNo. aty. Description
1 *162085 B SPRIMNG
2 *158579 ] FINION, Differgntial
3 121083 2 SFINDLE, Diffargntial
4 121190 1 SEAlL, Cover
5] 1472 a CAPSCHEW, Hex Hd., 3/8-16 x 2-1/2
& e ra bk 2 RIN{, Spacer
i 154277 1 WASHER
& 154291 1 RING, Retaining
q 30671 2 KEY, Hi-Fro
10 17704 1 GEAR, Differential
11 171515 z WASHER
12 171853 1 COVER, Differential
13 ‘164217 1 CARRIER, Tiifferential
14 “B30651 8 LOCKNUT, Hex, 3/8-16
15 *a16622 5 ML, Hex, Full, 1/4-20
16 215964 & LOCKWASHER, 1/4
17 1774800 1 AXLE ASSY., Rear
1& 154065 2 COLLAR, Set
19 ozaF 4 SETSCREW, 5M16-18 x 1/2
20 105050 i WASHER
21 157120 2 KEY. Drive
2 153068 2 BEARING
3 1768945 1 HUB ASSY. Wheal, RH
24 1a018 1 FITTING, Grease
25 171854 1 COVER, Differgntial
26 921858 G CAPSCHEW, Hex H4d., 1/4-20 x 5/8
1650519 1 DIFFERENTIAL SUBASSY. (See Mote Below)

*MOTE: Differenfial Subassemhly {1650519)
In¢ludes Ref. Nos. 1, 2, 3, 4, 5, 5, 12, 13,

14, 35, 15, 25 & 26.

23



Sir'mpﬁnﬂy

Elscirical Group {7116 Early Models)

Ground

27

A~ T00-A

Install ignition with key
slal in vertical position.

"'* /\\wa

To transmisgion

R intedock switch,
To requlator
reckifier.
Yl o
e

LS Tocentar PTQ

interlack switah.

& To enging f
1y broaker Tot Fa.
paoints. o front PTO 7
Starter intariock 3 24
switch.  &&
25 P
25

MNOTE: Usa standard hardware
torgque spec. char ynless
atherwise noted,

oL}



Mfg. No. 1690569, 1680570

Electical Group (7116 Early Models) sj'"mplfgffq
Ral. Part
No. Na. Qiy. Description
1 1685053 1 BATTERY [Includes decal)
a 1657333 1 FROTECTOR, Terminal
3 1865235 1 CABLE {Battery to Solenaid)
a 17358 2 LOCKWASHER, 5716
L1 grave 2 MLUT, Hax, Full, 5/16-18
B 16622 & NMUT, Hex, Full, 1/4-23
7 916364 3 LGCKWASHER, 1/4
g 16031858 1 AMMETER
9 “178280 1 SWITCH & KEY ASS5Y., [gnition
10 122203 1 KEY SET (2]
11 122234 1 MNUT, Special
12 218806 1 LOCKWASHER, Int., /8
13 1 SWITCH, [gnition {See Rel. No. 3}
14 122184 1 SWITCH, Toggle
15 171226 1 CLAMP
18 171611 1 CABLE {Battery 10 Ground)
i7 1665325 1 HARMNESS ASSY.
15 176972 a CLIP, Wire
19 177522 1 SWITCH, Interlock
20 DA0G4T 1 MUT, Pal
21 224356 1 WASHER, Flain
s 2377 1 CLIF, Cable
23 172175 1 GROMMET
24 172434 3 CLIF, Tinngrman
a5 172436 i GLIP, Tinnerman
26 1686665 1 WIRE ASSY.
27 122023 1 COVER, Tetminal
28 1665853 2 LAMP, Sealed Beam, G.E. #4411-1
24 1666731 1 WIRE ASSY.
a0 1666328 1 CABLE (Solengid tg Starter)
3i 8212280 1 LOCHWASHER, Ext., 1/4
32 1685237 1 WIRE ASSY.
33 THESZ3R 1 BREAKER, Circuit
4 az21959 a CAPSCREW, Hex Hd., 1/4-20 = 5/8
39 o23358 2 LOCKNUT, Hex, 1/4-20
35 1665230 1 BOARD, Terminal
a7 122216 1 SOLENQID, Starter
a8 224433 2 LOCKNUT, Hex, Esna, 5/16-18
39 1650876 1 PLATE
40 1650830 1 MHUT, Switch

*Rel. No. 9 includes Ref. Nops, 50, 11, 12 & 14

Farts listed on page 54 & 55 are used on:
Mig. No. 1690559 befare serial no. 2505
Mfg. No. 1690570 belore serial no. 1045

k]



Slmpl:ﬂ'ly Electricatl Group (7116 Later Models)

A-**150-A

Install ignition with kay
slot in verticat position.

17 To transmission
Ground To regulatgr 30 _____..--'" interlock swilch,
3
reclifiar. 5 22

18
2:‘{“
-
{ i Tor genter PTOD
P o interiock switch.

To engine ~;_"
Startar breaker ’ 24
poinls.

20 &
| A
42 : . ﬁ., 25
L&ﬁ
. 43
goure 1o TT— Clip an teft-hand hinge

lelt-Band
grille screen siud.

NOTE; Use slandard hardware
orque spec. charl ynless
otherwize noted,

af



Mig. No. 1680569, 1690570

Efecirical Group (7116 Later Models)

Sir'mpﬁ'l:ify

Rel. Part
Ho. Ha, Qty. Description
1 1635058 1 EATTERY {lnciudes decal)
2 1669827 1 Insulating Cable Boot
3 1665235 1 CABLE {Battery to Solengid)
4 735G 1 LOCKWASHER, 516 2
5 M7ITE a WNUT, Hex, Full, 5M16-18
G 16522 6 NUT, Hex, Full, 1/4-20
7 168464 3 LOCKWASHER, 173
a 1603189 1 AMMETER
o 178280 1 SWITCH & KEY ASSY., [gnition
10 122203 1 KEY SET (&)
k| © 1222324 1 MUT, Special
12 S18306 1 LOCKWASHER, [nt., &/8
13 1 SWITCH, lgnition (See Ref, No. 9)
14 122184 1 SWITCH, Toggle
15 171225 1 CLAMP
16 171811 i CABLE (Battery to Ground)
17 1871345 1 HARMNESS ASSY.
18 1TBO1E 1] CLIP, Wira
14 177522 1 SWITCH, Interfack
20 Q3IEL7 1 MNLIT, Pal
21 924356 1 YWASHER, Plain
22 327N 1 CLIP, Cable
23 172175 1 GROMMET
24 172434 3 CLIP, Tinnerman
25 172436 1 CLIP, Tinnerman
26 16666865 1 WIAE ASSY,
ar 122023 1 COVER, Terminal
ag 1665853 2 LAMP, Sealed Beam, G.E. $4411-1
29 1666731 1 WIRE ASSY.
30 1866328 1 CABLE (Sofenoid to Starter)
3 ga8eE0 1 LOCKWASHER, Ext., 1/4
32 1665237 1 WIRE ASSY.
33 THEH2IE 1 BREAKER, Circuit
- 2219538 3 CAPSCREW, Hex Hd., 1/4-20 x 5/8
J& 923358 2 LOGKMNEUT, Hex, 1/4-20
J6 1665230 1 BOARD, Terminal
a7 16719484 1 SOLENQID, Starter
28 924433 2 LOCKNUT, Hex, Eana, 5/18-18
29 1650878 1 PLATE
40 1650880 1 MNUT, Switch
41 821310 2 WASHER, Special
42 171382 1 CLAMP, Wire
43 176675 1 CLIP, Speed Cable
44 923341 2 CAPSCREW, Hex Hd., 1/4-20 x 3/4

Parts shown on pages 56 & 57 are used on:
Mig. Ma. 1690569 after serial no. 2504
Mfg. No. 1880570 atter serial no. 3045

a1



sfmpﬁ'ﬂﬂy Elactrical Group (7112 7114, 7117 & 7118 Early Models)

A-ST150-8

Install ignition wilh key
slesl in vartical position.

To transmission
" nler sk swilch,

18

Graund

To center PTO
interlock switch

To front PTO
“Coy. interlock switch o#

oy #
To Engine y 4
Slarter ’ 24
2% b
=4 2

NOTE: Use slandard hardwars
torgque spec. chart unless
olherwese anted.



Mfg. No. 1690473, 1680571, 1690572, 1690638, 1690640, 1680723 & 1690747

Efectrical Group (7112, 7114, 7117 & 7118 Early Models}

Limplicity

Rel. Part
MNe. Mo, aty. Description
1 1685058 1 BATTERY (Includes decal)
2 1657324 1 PROTECTOR., Terminal
3 1665235 1 CABLE (Battery to Solengid)
4 7356 2 LOCKWASHER, 516
5 917372 2 NUT, Hax, Full, 5/18-18
G FIE622 G NUT, Hex, Full, 1/4-20
Fil 164964 4 LOCKWASHER, 144 {Qty. 3.an 7112 only)
8 1603188 1 AMMETER
2 “1807280 1 SWITCH & KEY ASSY., lgnition
10 122203 ] KEY SET {2}
11 122255 1 NUT, Special
12 918305 1 LOCKWASHER, Int,, 5/8
13 1 SWITCH, Ignition {See Ref. No. 9)
14 122134 1 SWITCH, Toggle
15 924433 a LOQCKMNUT, Hex, Esna, 5M156-18
16 171225 1 CLAMF
17 1BGE3IET 1 HARMNESS ASSY.
158 117G 2 2 CLIF, Wire
19 177a22 1 SWITCH, interlock
20 I0ELT 1 NUT, Fal
21 S24356 1 WASHER, Plain
22 932771 1 CLIF, Cable
23 172175 1 GROMMET
24 172434 3 CLIP, Tinnerman
25 172436 i CLIP, Tinnerman
26 1666665 1 WEIRE ASSY.
27 171811 1 CARBLE (Battery to Ground}
28 1665853 2 LAMP, Sealed Beam, G.E. #4411-1
it 1666731 1 WIRE ASSY.
an 1666328 1 CABLE (Solenoid to Starter)
K3 21880 1 LOCKWASHER, External, 1/4
3z 1865237 1 WIRE ASSY.
3 16B5238 1 BREAKER, Circuit
34 a214650 4] CAPSCREW, Hox Hd., 1/44-20 x 5/8
a5 0233538 2 LOCKNUT, Hex, 1/4-20
36 1665230 1 B2OARD, Terminal
a7 122216 1 SOLENDID, Starter
a8 1650878 1 FLATE
39 1650830 1 MUT, Switch

Parts listed on pages 58 & 59 are used on:
Mig. No. 1620473 before serlal no. 2589
Mfg. No. 1620571 hefore serial no. 2652
Mig. No. 1620572 hefore serial no. 1454
Mig. Mo. 1630638 hefore serial ne. 2483
Mig. No. 1530640 before serial no. 1053
Mig. No. 1680723 before serfal no. 1985

58



SFmpIinﬂ_q Electrical Group (7112, 7114, 7117 & 7119 Later Models)

A-*"150-H

Insiall ignition with key
=lot in vertical position.

Ground

21
17 & 19 HPE only 45_%;%%
3 —=
T

\To center FTO

interlosk swltch.

Sacure 1o """--.___ Clig on lefl-hand kinge

lefl-hand
grille screen stud,

NOTE: Use standard hardware
torque spec. chart unless
gtherwlze noted,

50



Mfg. No. 1620473, 1620571, 1690572, 1650638, 1690640, 1680723 & 1690747

Electrical Group (7112, 7114, V117 & 7119 Laler Models} Sir'mplfgifq
Rel. Part
Mo, HNo. Oy, Descripfion
1 1685058 1 BATTERY (Includes decal}
2 1669827 1 CABLE BOQOT, insulating
3 18685235 1 CABLE (Battery to Solenoid}
4 917356 2 LOCKWASHER, 5/16
b 97372 2 MUT, Hex, Full, 5/16-18
2] 916622 5 NUT, Hax, Full, 1/4-20
7 6364 3 LOCKWASHER, 1/4
8 16031849 1 AMMETER
9 1607280 1 SWITCH & KEY ASSY., lgnition
10 122203 1 KEY SET (2)
ok 122235 1 NUT, Special
12 #18906 1 LOCKWASHER, Int, 5/8
13 1 SWITCH, [gnilion (See Aef. No. 9)
14 122184 1 SWITCH, Teggle
15 B24433 2 LOCKMNUT, Hex, Esna, 5/16-18
15 171225 i CLAMP
17 1671346 1 HARMNESS ASSY,
18 1760712 1 CLIP, Wire
19 177522 i SWITCH, Interlock
20 S30647 1 NUT, Pal
21 924356 1 WASHER, Flain
22 g327 71 1 CLIP, Cable
23 17275 1 GROMMET
24 172434 3 CLIP, Tinnerman
25 172438 1 CLIP, Tinnerman
26 1666855 1 WIRE ASSY,
27 171811 1 CABLE (Battery to Graund)
28 1655853 2 LAMP, Zedled Beam, G.E #4411
258 1666731 1 WIRE ASSY.
30 1666328 1 CABLE (Solenaid to Starter)
31 921880 2 LOCKWASHER, Ext, 1/4 (Oty. 1 on 7112 & 7114}
az 1665237 1 WIRE ASSY.
33 1665238 1 BREAKER, Circuit
34 21958 3 CAPSCREW, Hex Hd., 1/4-20 x 5/8
35 923358 2 LOCKNUT, Hex, 1/4-20
36 1665230 1 BOARD, Terminal
KT 16718484 1 SOLEMDID, Startor
38 1650878 i PLATE
3= 1650880 T NIUT, Switch
41 o319 2 WASHER, Special
32 122023 1 COVER, Terminal
43 171382 1 CLAMP, Wire
a4 17BG7S 1 CLIP, Spead Cable
45 223341 2 CAPSCREW, Hax Hd., 1/4-20 x 374
45 221958 1 CAPSCREW, Hex Hd,, 1/4-20x 1/2

] fused on 7117 & 7119 only}
*Aef. No. @ includes Aef. Mos. 10, 11, 12 & 13.

Parig listed on pages B0 & 61 are used on:
Mig. Mo. 1650473 after serial no. 2598
Mig. Mo. 1690571 after sarial no. 2691
Mig. Mo. 1690572 after sarial no. 1053
Mig. Mo. 1698638 after sarial no. 2482
Mig. Mo 1620640 after serial no. 1052
Mig. Mo. 1680723 after serial no. 1021

61



Sfmplfnﬂy Dash Group

Aem"151

Adtach throttie:

2 eylindar anglne #2 hole
1 cylinder engine ¥1 hale

MOTE: Use standard hardware
forque spec. chart unless
therwise noted.

Azgemble 3 speed nuls {Ref Moo 13 on right .
side of dash, 2 on |eft side of dash and 1 on
left rear of dagh, 12

62



All Models

Dash Group Himplicity
Hef. Part
MNo. No. aty. Description
1 QPEGIS G SREW. Machine, Bd. Hd., 1/4-20x 172
2 172008 1 PLATE, Adjusting, Steeting
3 157077 1 BUSHING
4 177447 1 PLUG, Button
5 Q1TRET & NLIT, Tinnerman
g 172035 1 KNOB
T 1651770 1 HAMELE, Cluteh Contral
8 111025 1 WASHER
9 156116 1 WASHER
10 30531 1 SCHEW, Aound Hd,, #10-32 x 1/2
11 16721498 1 DASH ASSY.
12 930561 3] SCREW, Hex, Self Tapping, #14AB x 374
13 928703 G NUT, Spead
14 188475 1 CLIP, Bowden Wire
15 a2er1t 1 LOCKWASHER, Ext, 810
18 Air415 1 MUT, Machine, Hex, #1032
17 1666703 1 ARM, Throdlle
13 171848 1 STOF, Throttle
19 158107 1 WaSHER
20 230665 1 LOCKWASHER, Dished Type, 3/8
21 230851 1 LOCKNUT, Hex, 3/8-16
22 165100 1 PAMEL, Instrument

53



SFmplinﬂq Hood & Grille Group

Used with round mtg. halas (early models).

A="T152

Hood must pival freely and
fit proparly when closed.

[ £ |
AN N
9 Tighten capscrew and nut

securely; hood must be
free to pivat.

MOTE: Use standard hardware
torque spec. charl unless
Gtherwlse poted.

64



Alf Madefs

Hood & Grille Group

Himplicity

Ret. Part
No. No. Qty. Descriplion
1 “1663399 1 HOQD & GRILLE ASSY.
"T1EE5945 1 HOOD & GRILLE ASSY.
2 1666163 1 MOULDING, Hood
3 9305311 2 SCREW, Truss Hd., 10-32 x 1/2 [(Gty. 2
used on early models)
4 930627 2 LOCKNUT, Mex, #10-32
5 171804 2 WASHER, Speacial
g 171600 2 STRAR, Hood
7 1666148 1 SLREEM
8 1665253 14 LOCKMLT, Pal (Cty. 10 used on later models)
9 g21210 2 CAPSCHEW, Hex Hd., 3/8-16 x 1
10 830651 2 LOCKMUT, Hex, 3/8-16
11 1665813 2 BRACKET, Headlight
12 917380 g WaSHER, Flal, 316
13 828919 4 MUT & WASHER, #10-32
14 B36363 4 BOLT, Carriage, #10-29 = 1/2

NGTE: Hood & Grille Assys. differ in the headlight

maounting area,

*Used on later model traclors where attaching hardware
is separate from the hod.

**Uged on early modal tractozs. Hood is equipped
wilh weld studs to mount headlights. Gy, 14,
reguired on Ref. Mo, 8 for thiz style.

65



Sif'mpli'l:fly

Seaf & Dack Group

Latch clip 1o ba
positicned perpendicular
to tractor - both sides,

\ Seat deck must

pivat freely, clase
propatly and lock
securely.

NOTE: Usa standarg hardware
lorque spec, chart unless
otherwlza notad,

A-t*154



AN Models

Seat & Deck Group

Simplicity

Rel. Part
No. MNo. Qiy. Beascription
1 1671247 1 SEAT ASSY,
2 920415 2 CAPSCREWY, Hex Hd., 3/8-16 x 1-1/4
a SA0E51 4 LOCKNUT, Hex, 3/8-16
4 1656690 2 SPRING, Seat
5 1666691 2 COVER, Wire
G 1607870 1 STOP, Seat Deck
F) 1666501 1 DECK ASSY., Ssat
8 917372 12 MLUIT, Hex, Full, 5/16-18
2 817356 16 LOCKWASHER, 5/16
10 91 TaFy? 4 WASHER, Plain, 1/4
11 1606823 2 CLIP
12 1666744 2 CONMNECTOR, Cushian
13 1640248 1 BRACKET, Seat Deck, Front
14 25205 2 CAPSCREW, Hex Hd., 5/16-18 x 5/8
15 1666737 2 HINGE, Lawer
16 923T N 2 CAPSCREW, Hex Hd., 2/8-16 x 2
17 821332 1n CAPSCREW, Hex Hd., 5/116-18 x 3/4
18 917642 4 WASHER, Plain, 5/18
19 1665200 o) HINGE, Upper

57



Decal Group

implicily

i

T



Al Models

Decal Group

Simplicity

Ref. Parl
No. Na. Oty. Drescription
1 1668356 1 DECAL, Simplicity Grille
2 153186 2 DECAL, Simplicity
3 1666866 2 DECAL, Mode! 7112 Hydra
1669461 ? CECAL, Mode! 7114 Hydro
1666869 2 DECAL, Maodsl 7116 Hydro
1666870 2 CECAL, Model 7137 Hydro
166E07E 2 CECAL, Model 7119 Hydro
4 1668441 1 DECAL, Hood Stripe, AH
= 16857232 1 DECAL, Seal Deck, RH, Stripe
& 166E619 1 DECAL, Consale, Hydro
il 1657283 1 DECAL, Seat Deck, LH, Stripe
& 166673 1 BECAL, Dash, Hydro (7112 & 7114 Only)
1665328 1 BECAL, Dash, Hydro {7116, 7117 & 7118 QOnly)
9 1660442 1 BECAL, Hood Stripe, LH
10 1666853 2 DECAL, Simplicity, Twin 17
1663077 & DECAL. Simplicity. Twin 18
11 1666680 1 DECAL, Drive Belts
12 1663366 1 DECAL. Cast Iron Trans. {Later Models)
1670969 1 DECAL, Battery
1570896 i DEGAL, Caution, near battery
176216 1 FILM, Lift Lever (7112 & 7114 Jnly)
{On Handlg)
1666236 1 DECAL, Warning (under seat deck}
1667175 1 DECAL, Adjustment, Mower Belt
16683585 1 DECAL, Hydro Lift {7116, F11F & 71130

G

[ Nift lever)



Ag. Tire & Whes! Group

liccitey

.

5.

Front Tlee

Rear Ag Tire

Turf Tire & Whee! Group

Front Tire

Rear Turf Tire

10



Bimplicity

Rear Agricultural Tires (Al Models)

Part
No. aty. Descriplion
16857752 1 WHEEL & TIRE ASEY., Rear R.H., 23 x 10-1/2 - 12, Ag.
1657753 1 WHEEL & TIRE ASSY., Rear LH., 23 x 10-1/2 - 12 Ag.
15576594 2 TIRE, 23 x 10-1/2 - 12, Goandyear
157638 2 TUBE
1723583 2 YALVE STEM & CAP
173430 2 WHEEL
B261100 10 BOLT, Hulz
Reagr Tires, Turf Tread (7112, 7114)

Par
Mo. iy, Deascription
17343 2 WHEEL & TIRE AS3Y., Rear, 23 x 8-1/2-12, Turf
157024 2 TIRE, Rear, Goodyear, 23 =x 8-1/2-12
1605968 2 TIRE, Tubeless, Carllsle, 23 x 8-1/212
157602 2 TUBE
172333 2 YALYE STEM & CAF
173430 2 WHEEL, Drive
2261100 10 BOLT, Hub

Rear Tires, Turf Tread (7116, 7117 & 7113)
Part
Np. Qty. Cescriplion
173432 2 WHEEL & TIRE ASSY., Rear, 23 x 10-1/2-12, Turf
1605867 2 TIRE, Tubeless, Carlisle, 23 x 10-1/2-12
1666884 2 TIRE, Tubeless, Goodyear, 23 x 10-1/2-12
16684215 a2 TIRE, Tubeless, Firestone, 23 x 10-1/2-12
157638 2 TUBE
172353 2 VALVE STEM & CAP
173430 2 WHEEL. Crive
82617100 10 BOLT, Hub

- -

Front Tires {All Models)
Fart
Mo, Gity. Description
171376 2 WHEEL & TIRE ASSY., Front 18 x 6-1/2-8, Turl
156304 2 VALVE STEM & CAP
157480 z TIRE, Front, Goodyear, 16 x 6-1/2-8
16056965 2 TIRE, Carlisle, 16 x B-1/2-8
1642437 2 TUBE
71377 2 WHEEL SUBASSY. (Includes Bearing)
154393 2 CUP, Bearing

1



Hardware ldentification

Common Hardware Types

Hex Head Capscraw Weasher

- =
@:{W (e[ )
s

@ { netewasher
(arriage Boft

[@-u-:m:mm:{rm m) Hax Nut

Standard Hardwara Sizing

When a washer or nut is ldentified as 112", this is the
Mominaf size, meaning the inside dlameter is 1/2 inch; if a
second number is present Tt represent the threads per inch

When bolt or capscrew is identified as 142 - 16 x 2, this
maans the Nominal size, or body diameteris 1/2 inch; the
second number represents the threads perinef (16 in this
example, and the final number is the body fength of the
bolt or screw (in this example 2 inches long).

The guides and rular furnished befow are designed to
help vau select the apprepriate hardware and tools,

o

Nut, 1/2”

Inside
Diameter

||4|||4|||4|
rE 24 by

i

T
B

I
’

Screw, 1/2x2
ha Body

Diamsater

|
FE

T
P

1%
e

E

[
#/4

]
WE L

Wrench & Fastener Size Guide

& Torque Specifications

Torque Specification Chart
FOR STANDARD MAGHINE HRRDWARE {Tolerance + 20%)
Handware @ @
Grade e
SAF Grade 2 SAE Grade S SAE Grade 8
Size Of infths hs indbs
Hardwate | fflbs | Hm. fiflks | Nm. filbs Nm
§-3z2 18 21 34 34 41 46
&-36 21 23 Kr) 35 43 14
10-24 27 31 43 49 6 6.8
10-32 . 31 3.5 49 b5 63 ri
1/4-20 &6 Fil:} ] 1049 12 16.3
1/4-28 75 86 10 134 14 19.0
1618 ph! 150 17 231 25 4.0
SME-2 12 16.3 19 258 27 Ho
3/B-16 20 272 30 408 45 61.2
3/B-24 23 3.3 35 476 af 65.0
FHe-14 a0 a8 S0 §8.0 KL 852
7HE-20 1o 476 L1 748 1] 102.8
12413 50 B&.0 JE | 1620 110 149.6
1/2-20 53 7.8 90 | 1234 120 163.2
gr16-12 G5 58.4 110 | 1408 150 204.0
ofe-18 73| 1020 123 | 163.2 170 .2
S/8-11 90 | 1224 180 | 204.0 2e0 2049.2
afa-18 00 | 136 180 | 2448 2 3284
3410 w0 | 2176 260 | 3536 386 525.0
9416 180 | 2448 300§ 4080 1240 A71.2
7ra-8 140 | 1904 400 1 5440 1) 8160
7i0-14 19% | 2108 4401 5984 560 o7 .6
1-8 220 | 2992 530 { 7ABRR aon | 1.24.0
1-12 240 [ 3264 640 { 8704 | 1,000 |1.350.0
NOTES
1. These tarque values are to be used for all hardware
excluding: lacknuts, sel-tapping screws, thread forming
screws, sheet mals| screws and socket head setseraws.
2. Recommended seating torque values for lockmals:
a. for pravailing torque locknuts - use 659 of grada 5
torgues.
b. for flange whizlack nuts and scraws - use 13536 of
grade & torques,
3. Unless atherwise noted on assembly drawings, all lorque
values must meet this specification.

@ @&

1/4" Boit ar Nut 5A16" Bolt or Nut

3/8" Boll or Nut

Wrench—7H & Wranch—1/2" Wrench—a/16"

THE" Bolt or Nut
Wrench (Bol)—5/8"

Wrench {Nut}—11/16

1/2" Balt or Nut
Wrench—3/4"







RS ————

Simpliclty Manufacturing, nc.
30D M. Spring Streat
P.0. Box 997

Port Washingtan, W1 53074-0097

™

Copyrighl © 1988 Simplicily Manufacturing, Ine.

FRINTED IN U.5.A,




